(FAF!IVITF!AC >

DRIVING TRADITIONS TOMORROW

PART'S MANUAL



N 665/ 665 p1C

) Secrion 1

ENGINE




) ENGINE

665 | 665 prc : ~

:
.

— : Cyuinper Brock & CyLinper HEaD
®) - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665 ]/ 665 prC

Item No.

—

oW

QWM

ParT No.

ESL15194

3906285
3906245
ESL15204
ESL15225

ESL15203
ESL10502
ESL15207
ESL10503
348065S

ESL15208
ESL15196
ESL15199
ESL15205
ESL13324

ESL15217
ESL10060
30476058
30087858
30464858

ESL13691
ESL15222
ESL10076
3480688

30088058

5863988
30465088
3480758
ESL15220
ESL15221

ESL15224
30468258
ESL15223
ESL15231
390626S

390629836 .-

DEescriPTION

Cylinder Head Assembly 665
(Includes items 2-4,12 and 13)
Plug, (1.761) Cup

Plug, (1.12) Cup

-Bolt, (M12x1.5x216) Cylinder Head

Guide Valve

Bolt, (M12x1.5x1.44) Cylinder Head
Gasket Water Outlet

Thermostart Assembly Water
Connection Water Outlet

Washer, (5/16) Spring Lock

Bolt, (M8x1.00x30-6.6) Hex Head
Insert Intake Valve Seat

Insert Exhaust Valve Seat

Gasket Cylinder Head

Gasket Cylinder Block Front Cover

Cover Timing Gear

Cap Engine Lube Oil Filter Tube
Bolt, (3/8-16x1.50) Hex Head
Bolt, (5/16-18x2.50)Hex Head
Bolt, (6/16-18x0.75) Hex Head

Cover Fuel injection Pump Timing
Gasket Timing Cover

Defiector Fan Air LH

Washer, (5/16) Spring Lock

Bolt, (3/8-16x2.50) Hex Head

Bolt, (3/8-16x2.25) Hex Head

"~ Bolt, (3/8-16x0.75) Hex Head

Washer, (3/8) Spring Lock
Piate Engine Rear
Gasket Rear Plate

Carrier Seal Rear Oil Seal
Bolt, (5/16-18x1.00) Hex Head
Gasket Seal Carrier

Pin Plain Dowel

Plug, (1.50) Cup

Plug, (1.814) Cup

CyLINDER BrLock & CYLINDER HEAD

Venoor No.

D10045340

D10044570
D10045010

D10044580
D10011760

D10011750
D10011770

D10045190
D10045040
D10045030
D10044810
D10010870

D10045020
D10010930

D10044730
D10044780

D10044600
D10044860

DP10061670

D10044770
D10044760

QUANTITY
665 665 prc

1 1

2 2

4 4

4 4

6 6
10 10

1 1

1 1

1 1

2 2

2 2

3 3

1 1

1 1

O ) ~ =
O3 () b b

—
NN = — =

—r
NN mb ek wad

e OV IR e o]
-~ = W W

1 it b (0 b
O = = 00 =

AR AR

® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m


http:5/16-18x1.00
http:3/8-16xO.75
http:3/8-16x2.25
http:3/8-16x2.50
http:5/16-18xO.75
http:3/8-16x1.50
http:M12x1.5x1.44

] & S TRATITIZHNE TR

ENGINE

QEERD © - scriaL numser B

665 | 665 prc : —

CyLINDER BrLock & CyLinpEr HEAD

REAK , -

= INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Item No.

36
37
38
39
40

41
42
43
44
45

46
47
48
49
50

51
52
53
54
55

56
57
58
59
60

61

Service Kits:

N

A
H
|

Part No.

ESL15244
ESL10120
8765158
733295
ESL15215

ESL15222

33797588 .

ESL10079
4596458
ESL15218

ESL15219
ESL13691

- ESL15245

38788758
ESL15234

" ESL10082

ESL10083
ESL15220
ESL15230
ESL15226

ESL15227
ESL10072
ESL10052
30468258
ESL15216

30086658

ESL15368
ESL15575
ESL15523
ESL15567
ESL15520

ESL15521

- ESL15564

ESL15565
ESL15566

665 | 665 pTc

DESCRIPTION

Plug Oil Pan Drain
Dowel Cyl. Head to Block Cyl.
Plug, (1/4-18) Pipe
Pin, (3/8x1.125) Plain Dowel

Bearings Camshatt

Gasket Timing Cover

Nut, (5/16-18) Hex

Deflector Pan Air RH

Bolt, (5/16-18x.75) Hex Head
Plate Engine Front Cover

Gasket Engine Front Cover

Bolt, (9/16-12x4.45) Hex Head
Gasket Water Pump

Nut, (3/8-16) Hex

Bolt, (M8x1.25x60-6.6) Hex Head

Insert Qil Filter Mounting
Filter Assemly Lube Qil
Plug Oil Filter Body
Washer Oil Filter Body
Bracket Oil Filter Mounting

Gasket Qil Filter Mounting
Cover Flywheel Access
Tube Oil Level Indicator
Plug, (3/8-18) Hex Head

vIndicator Assembly Oil Level

~ Bolt, (5/16-18x2.12) Hex Head

Engine Assembly 665

Engine Assembly w/elec: 665
Engine Overhauling Gasket Set
Decarbonizing Kit 665

Engine Plug Kit Std

Engine Piug Kit Oversized

Engine Overhauling Kit 665-010
Engine Overhauling Kit 665-020
Engine Overhauling Kit 665-030

CyLINDER BLock & CvyLINDER HEAD
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

VEnpor No.

D10061670
D10010280

;:)1 0010150
D10044780
{31 0010890
I-Z)‘i 0047860

D10047860

D10044730

D10044720
D10043930
D10017600
D10044870
D10044940
D10044960

D10044800

D10044780
D10048250 -

D10048250

D10047820

QUANTITY

665 665 prc

-, N ND -k i B+ = - B ek ) ek b ) ek D) e
— A N b O R O RS - P ) B L T b

o e T T e N
B e ]

b vk ke
s o medh anh e

o s
[ e

-



http:5/16-18x2.12
http:9/16-12x4.45
http:5/16-18x.75

EnGINE

665/ 665 prc P

CrANKSHAFT & FLYWHEEL ASSEMBLY
® - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 prc

Item No.

- 4

Wi

O W~ O

11
12
13
14
15

Service Kits:

A

SO w

ParT No.

ESL15396

ESL12623
ESL15248
ESL15249
ESL15237

ESL15250

ESL15238
ESL15251
ESL15385

ESL15397

ESL15255
ESL15256
ESL15257
ESL15258
ESL15238

ESL15384

ESL15540
ESL15541
ESL15542

DEscriPTION

Crankshaft and Gear Assy.
{Includes item # 8)

Pulley Crankshaft

Bolt, (M10x1.50x45-10.9)
Spacer Crank Shaft Pulley
Seal Crankshaft Front

Seal ‘O’ Ring, (0.103x1.75)
Seal Crankshaft Rear
Gear Crankshaft

Main Bearing Set
{consists of 4 pairs of main
bearings)

Flywheel Assembly

Bolt Flywheel Mounting
Dowel Thrust Washer
Washer Thrust

Dowei Flywheel

Seal Crankshaft Rear

Engine Bearing Set 10 ofs

( consists of Main Bearings and
Rod Bearings for an engine)
Engine Bearing Set 20 o/s
Engine Bearing Set 30 ofs
Engine Bearing Set 40 o/s

CRANKSHAFT & FLYWHEEL ASSEMBLY
® - SERIAL NUMBER BREAK s & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

ENGINE

VENDOR No.

D10048090

D10039630
D10044910
D10044880
D10044410

D10010400
D10044550
D10047880

D10047870

D10044590
D10044750
D10044740
D10044920
D10044550
#
L3

¥

'

QuanTiry
665 665 prc

1 1

_L..l.(n—&
— b O b

[ S A Y
—r b ek

=1
b

b bk ok NN

1 1
1 1
1 1




665 | 665 prc

CamsHAFT & RocKer Arm
m ® - SERIAL NUMBER BREAK , |« - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

I//—“\



P
7 “\

665/ 665 prc

Irem No.

25
26
27
28
29

30
31
32
33
34

Parr No.

ESL156273
ESL15272
N63017358
ESL15274
ESL15282

ESL15281
ESL15518
ESL15519
ESL15264
ESL15263

ESL10168
ESL10131
ESL10134
ESL10135
ESL10046

ESL10132
ESL15270
ESL15269
ESL15271
ESL15268

ESL15346
ESL15547
ESL15548
ESL15267
ESL15549

ESL15550
ESL15551
ESL15260
ESL15262
3480888

ESL11644
ESL15277
30464858
ESL11975
ESL10152

ESL10150
ESL15213
ESL11922
ESL10147
ESL10146

DEescRriPTION

Gasket Valve Rocker Arm

Cover Valve Rocker Arm

Washer M8 Spring Lock

Bolt, (M8x1.25x20-8.8) Hex Head
Breather Assembly Crank Case

Clamp Hose

Hose Breather Assembly

Tube Assembly Crankcase Vent
Bolt, M12x1.5x216) Cylinder Head
Support Valve Rocker

Kit Rocker Arm W/Screw

Screw, (7/16-20) Valve Rocker Arm
Spring Valve Rocker

Spacer Valve Bocker

Plug, (0.761) Cup

Shaft Valve Rocker

Key Valve Spring Retainer
Retainer Valve Spring Upper
Seal Valve Stem

Spring Valve

Valve Set Exhaust 5 ofs
Valve Set Exhaust 10 o/s
Valve Set Exhaust 15 o/s
Valve Air Intake

Valve Air Intake 5 ofs

Valve Air Infake 10 o/s
Valve Air Intake 15 o/s
Tappet Valve

Rod Valve Push

Washer, (7/16) Spring Lock

Washer Cam Shaft

Gear Cam Shaft

Bolt, (5/16-18x0.75) Hex Head
Washer, (5/16) Spring Lock
Plate Camshaft Thrust

Spacer Cam Washer

Cam Bush Set -

Boli, (5/8-11x2.125) Hex Head
Adapter Cam Shaft

Bush Cam Shaft Drive Gear

CAMsSHAFT & ROCKER ARM

® - SERIAL NUMBER BREAK ,

VEnpbor No.

D10044820
D10045080

D81500110
D10045270

D10102430
D10102400
D10045260
D10044570
D10045080

D10075030
D10011640
D10011580
D10011600

D10011560
D10045200
D10045050
D10045060
D100448390

D10044510
D10045070

D10010520
D10047890
D81000200
D86000040
D10010490

D10010480
D83100020
D81000570
D10010560
010020980

QuANTITY
665 665 prc

1 1

1 1

8 8

8 8

1 1

2 2

1 1

4 4

4 4

NWWwoH M
NDWWo o

WOoro + -
WO ' =

WWWwww
WWWWwWw

- NN W WHOoOWW
— NN =W LoOoOWww

e N RV R - 4
P . . e

I - worcares up 1o anp incrupinG THat seriaL numeer CEIEID


http:5/16-18xO.75

© - SERIAL NUMBER BREAK ,

CamsHArT & Rocker Arm

ENGINE

665/ 665 prc

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




e
,» N

665/ 665 prc

Item No.

35
36
37
38
39

40

41

Part No.

ESL15276
7417858

ESL15275
ESL10155
ESL15278

ESL10156

ESL10145
ESL15279

DEescripTiON Venoor No. QuANnTITY
665 665 prc

Gear Crank Shaft Drive Assembly D10047900
Key, (3/16x3/4) Woodruff -
Cam Shaft D10044400

—h ek e ) e
.k b () -

Pin, (5/16x0.625) Dowel -

Gear Assembly Cam Shaft, D10059240

Hydraulic Pump

Cover Camshaft Hydraulic, D10010340 11
Pump Drive

Gear Assembly Camshaft Drvie D10020950 1 1

Retainer Valve Spring Lower D10044900 6 6

CaMSHAFT & ROCKER ARM

® -~ SERIAL NUMBER BREAK ,

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



@B 3 - scria numser BrREAK,

Prston & ConnNeECTING Robp

665/ 665 prc

Ig, = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Item No.  ParT No.

ESL15284
ESL15285
ESL15602
ESL15552
ESL15603

Or D W -

6 ESL15296
7 ESL15297
- ESL15553
- ESL15554
- ESL15555

- ESL15556
8 ESL15299

665 | 665 prc

DEescrIPTION

Pin Piston

Ring Retaining

Piston Set 665

Ring Set 665

Rod Assy. Connecting

Bush Set Connecting Rod
Connecting Rod Bearing Set
Connecting Rod Bearing Set 10 o/s
Connecting Rod Bearing Set 20 o/s
Connecting Rod Bearing Set 30 o/s

Connecting Rod Bearing Set 40 ofs
Bolt, (M12x69-10.9) Con. Rod

Piston & Connecting Rop

® - SERIAL NUMBER BREAK ,

l¢ - mprcares up to anp incLuping THAT seriAL numBer CQETIERD

Venbor No.

D10044660
D10045100
D10028430A
D10047490
D10044430

010044990
D10045000

D10044560

QuaNTITY
665 665 prc

W' -0 W

s ks ks e el

W' - W

S O K W - N

ke




ENGINE

665 / 665 prc ' .

;//M\\

O Pump & O Pan
® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 p1c

Item No.

wWN =

O oo~

10
11
12
13
14

15
16
17
18
19

20
21
22
23
24

25

ParT No.

ESL10203

ESL12629

ESL11779

ESL10191
ESL10193
ESL10188

ESL10189
ESL10190
ESL10195
ESL10196
ESL10197

ESL11645
378310836
N63017358
N605531S8
ESL11646

ESL15300
ESL10201
ESL15244
ESL15243
30466658

3480758

® - SERIAL NUMBER BREAK ,

DEscRIPTION

Pump Assembly Engine Lube Oil
Body Engine Lube Oil Pump
Rotor and Shaft Assy.

L.ube Oil, Pump Drive

Cover Lube Oil Pump

Cover L.ube Oil Pump Screen

Bolt M6x1.00x20-6.6 Hex Flanged

{ Lube Oil Pump)

Screen Lube Oif Pump

Spring Lube Oil Pump Screen

Valve Lube Oil Pressure Relief Valve

Spring Lube Oil Pump Relief Valve
Piug Lube Oil Pump Relief Vaive
Shaft Lube Oil Pump

Shaft and Gear Assembly

Gasket Lube Oil Pump

Washer Lube Oil Pump Lock
Bolt,(3/8-16x1.38) Hex Head
Washer M8 Spring Lock
Bolt,(M8x1.25x20-9.8) Hex Head
Stop L.ube Oil Pump Relief Valve

Pan Assembly Oil

Gasket Drain Plug

Piug Oil Pan Drain

Gasket Oil Pan

Bolt, (3/8-16x0.875) Hex Head

Washer, (3/8) Spring Lock

OiL Pump & OiL Pan

ENGINE

Venobor No. QuanTITY
665 665 prc
D10010970 1 1
- 1 1
D10104340 1 1
- 1 1
- 1
- 4 4
D10011030 4 4
D10011080 1 1
D10011050 1 1
D10011010 1 1
D10010990 1 1
D10011170 1 1
D10011100 1 1
D10011140 1 1
D10011150 2 2
- 2 2
- 1 1
- 1 1
- 1 1
D10044630 1 1
D10044710 1 1
D10061870 1 1
D10044790 1 1
- 22 22
- 22 22

I - moicates up To anp incrupine THAT seriaL numser CQEEERD


http:Bolt,(3/8-16x1.38

Notes

.
z



Jpr—

665/ 665 prc

"AIR INTAKE

EXHAUST SYSTEM

Secrtion 2




AIr INTAKE & EXxHAUST SYSTEM

665 1 665 prc

® - SERIAL NUMBER BREAK ,

AR CLEANER - DRy ELEMENT TYPE

M ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

i



Irem No.

—

O WOWN

SO Nd®

Parr No.

ESL10232

ESL10221
ESL10222
ESL15302

N620014S8
N630174S8
N63006958
ESL10231
30465088

ESL12083
ESL11837
ESL12616
ESL12617
ESL15301

ESL11977
ESL12070

ESL12515

® - SERIAL NUMBER BREAK ,

665 1 665 prc

DEescripTiON

Air Cleaner Assembly - Dry
(includes items 2-5)
Housing - Dry Air Cleaner
Element Primary Filter

Filter Secondary Dry Air Cleaner -

Cap Dust Dry Air Cleaner

Nut, (M10x1.50-5) Hex
Washer, (M10) Spring Lock
Washer, (M10) Flat
Grommet Air Cleaner

Bolt, (3/8-16x0.75) Hex Head

Clamp Assembly 70MM Diameter
Hose Engine Air Cleaner Outlet
Gasket

Indicator Dry Air Cleaner

Hose Engine Air Cleaner,

Outlet Lower

Clamp Assembly Air Cleaner Hose
Cap And Extension Assembly,

Air Cleaner

Tube Engine Air Cleaner Outlet

AIR CLEANER - Dry ELeMEeNT TyPE
|« - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

AIR INTAKE & EXHAUST SYSTEM

Venbor No.

D10026730

D10093670
D10102340
D10115740

D10026760
D10017170
D10026720

D10026560
D10048130

D10017630
D10026740

D10026750

QuanTiTY
665 665 prc

1 1

[ N S S— Y
—h ekl i

MO ARN
NN B BN

I R N G Y v
-k ke wk ()




AIr INTAKE & ExHAUST SYSTEM

665 | 665 prc ' —~

DIRICING TRATITICHNE TOw 1w 3

o

InTaAke MaNIFoLD & ExHAUST SYSTEM
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 prc

Item No.

Part No.

NB60031958
N63006958
ESL15306
ESL15242
ESL15305

ESL16318
ESL15304
N60553158
ESL15208
ESL15314

ESL10284
ESL15315
ESL10245
ESL15310
ESL15308

4600858
ESL15308
ESL15313
ESL15307
N62001458

ESL15312
ESL10238
ESL11958

DEescripTION

Bolt, (M10x1.50x70-8.8) Hex Head
Washer, (M10) Flat

Manifold Exhaust

Gasket Exhaust Manifold

Gasket Engine Air Intake Manifold

Switch Thermostart

Intake Manifold

Bolt, YM8x1.25x20-9.8) Hex Head
Bolt, (M8x1.00x30-6.6) Head

Thermostart Engine T 1953’449

Clamp Thermostat Tube
Tube Nylon Thermostart
Gasket Muffler Inlet

Bolt M10x1.50x25-9.8 nn.
Washer, (M10) Flat

Bolt, (3/8-16x1.00) Hex Head

Pipe Assembly Muffler Inlet

Gasket Muffler Iniet

Stud,{ B M10x26-6.8) Zinc Passivated
Nut, (M10x1.50-5) Hex

Muftler Assembly Vertical

Sensor Unit Water Temperature Gauge
Screw, (M8x1.25x30-8.8) Hex Head

INTAKE MANIFoLD & EXHAUST SYSTEM-—

AIR INTAKE & EXHAUST SYSTEM

Venpor No.

D10044610
D10044830
D10048010

D10047980
D10047850

D10027380

D10026200
D10026170
D10016120
D81500280
D85500010

D10091160
D10016120
D84500020

D10035260
D10011480
D81500310

QuanTITY
665 665 prc

6. ©
13 13
1 1
3 3
1 1

PEFNNY s R [y
—_ ) N = =

PN - -
L L")

3 3
1 1
1 1
2 2
2 2
1 1
4 4
1 1

® - SERIAL NUMBER BREAK, ¥ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER [ 2:4 ] )



Notes

i



665/ 665 prC

FuEL SYSTEM

Secrion 3




-1 = e ’ FuEL SysTEm

665 | 665 prc : —

FueL SysTem
ﬂ. ® - SERIAL NUMBER BREAK, |« =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



/'“_\\

665 ] 665 prc

Irem No.

28
29

30
31
32

33
34

Parr No.

ESL15333
ESL15332
ESL15330
ESL15331
ESL10296

ESL15338
ESL14907
ESL15334
ESL15335
ESL11975

ESL10287
ESL10288
ESL10254

- ESL12656

ESL10270

3379858
4472288
ESL11742
ESL10256
30468358

ESL15319

30464658

ESL10257

3494158
3480658

ESL15324
3379758
ESL15339

30468258
ESL13683

ESL15323
ESL10030

ESL15322
ESL10275
ESL15344

3379658
ESL15342

® - SERIAL NUMBER BREAK ,

DEescripTiON

Tube Assembly Fuel Injection Cylinder
Washer, (6MM) Sealing

Tube Fuel Injection Pump Leak Off
Bolt, (M6) Banjo

Clam Spring Wire Hose, (#7G)

Hose

injector Assembly Fuel (VE)

Tube Assembiy Fuel Injection Cylinder
Tube Assembly Fuel Injection Cylinder
Washer, (14.2x19.9) Copper Sealing

Coonector Fuel Return To Tank Tube
Clamp Assembly Fuel Tube

Cap and Key Assembly Fuel Tank
Tank Assembly Fuel

Tube Assembly Fuel Feed Pump

Nut, (5/16-24) Hex

Washer, (5/16) Flat

Bolt Fuel Injection Pump Adapter Plate
Spacer Fuel Tank Mounting Lower
Bolt, (5/16-18x1.00) Hex Head

Fiter Fuel Tap 7 Screen

Bolt, (5/16-18x0.75) Hex Head

Tap And Screen Assembly Fuel Control
Washer, (5/16) Lock External Tooth
Washer, (5/16) Spring Lock

Plug

Nut, (5/16-18) Hex

Bracket Fuel Injection

Pump Rear Mounting

Bolt, (5/16-18x1.00) Hex Head
Bolt Pipe Union, (94110334)

Gasket VE Pump

Coupling Fuel Injection

Pump Adapter Plate

Gear VE Pump

Plate Fuel Injection Pump

Tube Assy. Hand Line Primer To FIP

Nut, (1/4-28) Hex
Bolt, (5/15-18x3.00)

FueL SysTem

Venoor No.

D10047920
2564662AA
D10047950
2564661AA
D10018180

D10064600
D10047830
D10047930
D10047940
D86000040

D10017360
D10017460
D10019100
D10039360
D10012570

D10010800
D10018360

D10063180

D10018590

D10102380

D10048040

D81001060

D10048000
D10010760

D10047810

D10010780
D10047960

D10047990

QuanTTY
665 665 prc

B ok e GO -t N Q) — Oy -
F o T A nNW-= 0 =

[ QUEE S U |\, QY
JECOUN QU |\ QY

N =W~ N
N - ~NN

1 1
6 6
1 1
5 5
9 9
1 1
3

1 1
1 1
3 3
1 1
1 1
1 1
11
11
2 2
2 2

& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m


http:5/15-18x3.00
http:5/16-18x1.00
http:5/16-18xO.75
http:5/16-18x1.00

poierssTicns Tovornon FueL SysTem

665 / 665 brc .

, FueL SysTem
m ® - SERIAL NUMBER BREAK , & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



665 | 665 prc

Item No.

35
36
37
38
39

40
41 -
42
43
44

45
46
47
48
49

50
51
52
53
54

55
56
57

Part No.

ESL15341
ESL10357
3480558

30463358
ESL15343

ESL11778
ESL15346
ESL11761
ESL15345
ESL15371

ESL15321
ESL15328
30466658
4472658

ESL11743

ESL15329
3480958

. ESL11782
30463558
ESL15337

ESL15336

ESL15347
ESL15563

Fsl

DEescriPTION

Bracket Hand Primer Mounting
Washer, (14.2x19.9) Copper Sealing
Washer, (1/4) Spring Lock

Bolt, (1/4-28x0.62} Hex Head

Hand Primer Assembly

Bolt, (M14x1.5x25.5) Hex Head
Spacer Fuel Injection

Bolt, (M12x1.5x23.5) Pipe Union
Washer Copper Rotary

Pump Assembly Fuel Injection 665

Tube Assembly Fuel Tank To Filter
Fuel Filter Assembly (Spin Type)
Bolt, (3/8-16x0.875) Hex Head
Washer, (3/8) Flat

Boit, Fuel Fiiter Bracket

Bracket Assembly Fuel Filter
Washer, (1/2) Spring Lock

Nut, Fuel filter Bracket

Bolt, (5/16-24x0.625) Hex Head
Tube Assembly Fuel Tank Return

Lamp Assembly High Pressure Pipe
Tube Assembly Filter To H-L/Primer
Nut, FIP Gear

FueL SysTem

Venpor No.

D10048050
D10012580

D10048070

D10012590
D10048020
D10017500
D10048060
D10047840

D10048190
D10108550

D10044850

D10048180

D10047970
D10048100
D83500040

QuanTiTY
665 665 prc

- NP B e

1
4
2
2
1

—_ S NN -
—_. ad NN -

1525y Foed Fithe and- 2

sl 5387 Fef Fhr fr}m“VJd

P
i
i

FueL SYSTEM

® - SERIAL NUMBER BREAK , ~li€ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER L 3:4 ]


http:1/4-28xO.62

m ® - SERIAL NUMBER BREAK ,

FueL SysTem

665 / 665 p1c ‘ —

INJECTOR ASSEMBLY
I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




FueL SysTeEm

665/ 665 prc
Item No.  Part No. DescripTion A VEnpor No. QuanTtity
665 665 prc
1 ESL14907 Injector Assy. Fuel (VE) 010047830 3 3
2 ESL15348 Adjusting Washer - 1 1
3 ESL15349 Retaining Screw - AR AR
4 ESL15350 Banjo Bolt - 1 1
5 ESL15351 Washer - 2 2
6 ESL15352 Sealing Washer D16130700 1 1
7 - Nozzle Holder (NSS) - 1 1
8 - Spring (NSS) - 1 1
9 - Seat, Spring (NSS) - 1 1
10 - Nozzle (NSS) - 1 1
11 - Cap, Nut Nozzle (NSS) - 1 1
INJECTOR ASSEMBLY

® - SERIAL NUMBER BREAK , W - ivpicates up o anp incLuping THat seriaL numser CEID



17

16

@EIAD © - sc~ia numser Break,

FueL Feep Pump & PrRe-FILTER

FueL System

665 / 665 prc

h_é = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

P



W,

Irem No. Parr No.

- ESL10442
1 -
2 -
3 ESL10426
4 ESL10427
5 ESL10428
6 ESI10429
7 ESL10430
8 ESL10431
9 ESL13406
10 ESL10432
11 ESL10433
12 ESL10434
13 ESL10435
14 ESL10436
15 ESL10437
16 ESL10438
17 ESL10439
18 ESL10440
19 ESL10441

® - SERIAL NUMBER BREAK ,

DescripTiON

Fuel Feed Pump Assembly
{Includes items #1-2a)

Housing, Fuel Feed Pump (NSS)
Pump Plunger (NSS)

Spring, Pump Plunger

Ciosing Plug

Pressure Spindle
Valve

Spring

Reducing Nipple
‘O’ Ring

Hand Primer
Prefilter Sieve
Spring

Sealing Washer
Prefilter Housing

Clamping Nut
Stud

Clip

Sealing Ring
Sealing Ring

FueL Feep Pump & PRe-FILTER
I - mvpicates up 1o anp incLupinG THAT seriaL numser CERD

665/ 665 prc

FueL SysTem

Venpor No.

D10105280

D10105330

D10105470

-

D83000310
D1010533%0

QuANTITY
665 665 prc
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 i
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
1 1




11—

@EXED S - scriaL numser Break,

FuUEL SYSTEM

665/ 665 prc

FueL InJECTION PUmp

lg ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

.
- “~



‘ FueL SysTem

665/ 665 prc
Item No.  Part No. DESCRIPTION VEewnpor No. QuaNTITY
665 665 prc
1 ESL15353 Filter Cover - 1 1
2 ESL15354 Exchange Filter (Secondary) - 1 1
3 ESL 15355 Sealing Ring - 2 2
4 ESL15356 Drain Plug - 2 2
5 ESL15357 Exchange Filter (Primary) - 1 1
6 ESL15358 AirVent Screw | - 2 2
7 ESL15359 Flat Seal Ring - 2 2
8 ESL15329 Bracket Assy. Fuel Filter D10044850 1 1
9 30466658 Bolt, (3/8-16x0.875) Hex Head - 2 2
10 4472688 Washer, (3/8) Flat - 2 2
11 ESL13313 Fuel Filter Assembly - 1 1

: . FueL Insection Pump
® - SERIAL NUMBER BREAK , & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




FueL SysTem

665 / 665 prc

THroTTLE & ACCELERATION CONTROLS
® - SERIAL NUMBER BREAK, | =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 prc

Item No.  ParT No.
1 ESL12687
2 ESL 12689
3 ESL12636
4 ESL13300
5 N60550S8
6 ESL10455
7 4472688
8 82835179
L) 37958688

10 ESL11674
11 ESL10461
12 ESL10457
13 ESL10460
14 ESL10452
15 ESL11791
18 ESL 10463
17 ESL10462
18 3379658

19 ESL15611

20 4471988

21 ESL12688

22 ESL10468

23 ESL 11858

24 ESL10471

25 ESL11676

26 ESL13278

27 ESL10478

28 3480358

29 5404288

30 ESL12014

31 ESL13331

32 3379658

33 ESL12690

34 ESL 12691

35 ESL.12692

36 ESL12693

37 ESL11156

38 ESL10480

39 7602358

40 ESL13684

@ =~ SERIAL NUMBER BREAK ,

DESCRIPTION

Knob, Hand Throttie

Lever Assembly, Hand Throttle
(Includes ltem #1)

Grommet

Stop, Throtile Control Lever
Bolt, Hex Head (M5x0.8-8)

Arm Assembly, Throttle Control
Washer, Flat (3/8)

Nut, Hex (5/16-24)

Bolt (5/16-24*1.25)

Washer, Flat (5/16)

Plate Assembly, Throttie Control
Disc, Throttle Control Friction
Plate, Throttle Lever Friction
Spring, Main Contfrol Lever

Nut, Thick Lock (3/8-24)

Clip, Throttle Control
Connector, Throttte Control Rod
Nut, Hex (1/4-28)

Rod Assembly, Throttle Control
(includes items 16-18)

Washer, Flat (1/4)

Pin, Cotter (1/16x0.50)

Control Assembly, Fuel Shut Off
Screw

End, Fuel Shut Off Cable
(Includes ltem #23)

Washer, Fuel Shut Off

Bracket Assembly, Shut Off Cable
Cilamp, Fuel Shut Off Cable
Washer, Lock (10)

Screw (10-24)

Bolt, Hex Head {1/4-28x0.62)

Bracket Acceleration Return Spring

Nut, Hex (1/4-28)
Pedal
Nut, Hex (M10)

Pedal Assembly Acc. (Shank & Hub)

Bracket Acc. Pedal

Pin, Spring (3/16x0.8125)
Spring

Pin, Clevis (3/8x13/16)
C8 Screw (M8x1.25x20)

THrOTTLE & ACCELERATION CONTROLS
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

FueL System

Venoor No.

D10042450
D10046660

D10019090

D10018690

D10017990
D10018170
D10021590

D10105110
D10105120

010045210

D10000640
D10017670
D82000100
D10011820

D10011810

D10017710
D10017350

81000390

010043110

D83500510

D10103590
D87000050
D10012750

[N VS

QuanTITY
665 665 prc
1 1
1 1
1 1
1 1
1 1
1 1
3 3
1 1
1 1
1 1
11
2 2
i 1
1 1
1 1
1 1
1 1
1 1
1 1
3 3
5 5
1 1
2 2
1 1
1 1
1 1
1 1
1 1
11
2 2
2
2
1
1
1
1 1
2 2
1 i
1 1
2 2



http:1/4-28xO.62
http:1/16xO.50
http:5/16-24*1.25

FueL System

665 / 665 prc o~

TuroTTLE & AccELERATION CONTROLS

m ® - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



665/ 665 prc

Irem No.

41
42
43
44
45

46
47
48
49
50

51
52
53
54
55

56
57
58

ParT No.

ESL12679
ESL12680
ESL12681
N620013S8
ESL12682

ESL12683
ESL12684
N63006758
N62001258
ESL10464

ESL12685
ESL12686
ESL10472
ESL10476
ESL10473

ESL10474
ESL10475
ESL10477

@ = SERIAL NUMBER BREAK ,

Descriprion

Pin Cotter (3/32x0.75)

Arm Assembly Acceleration Control
Rod Assembly Acceleration Control
Nut, Hex (M8x1.25)

Coupler Acceleration Control

Rod Acceleration Gontrol
Connection Assembly
Washer, Flat (M6)

Nut, Hex (M6x1.0)

Lock Throttle Lever

Link Assembly Acceleration Control
Guide Foot Acceleration

Bracket Assembly Fuel Shut Off
Spacer

Plate Assembly, Throttle Control

Spacer
Spacer
Plate

THroTTLE & ACCELERATION CONTROLS
&€ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

FueL SysTem

VEenoor No. QuanTtity
665 665 prc
D10013450 1 1
- 1 1
- 1 1
. 2 2
D10103620 1 1
" 1 1
D10103600 1 1
. 1 1
. 1 1
D10019070 1 1
D10043090 1 1
D10043100 1 1
. 1 1
D10060800 1 1
. 1 1
D10060780 2 2
D10060790 3 3
D10060190 1 1




Notes

N



AN

TN

665/ 665 pre

COOLING SYSTEM

SecTion 4




® - SERIAL NUMBER BREAK ,

665 / 665 prc - o~

16 45

-

Warer Pump

Lﬁﬁ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



e

Parr No.

ESL15361
ESL15365
ESL10493
ESL 15364
ESL10494

ESL10495
ESL10496
ESL15360
ESL 10498
ESL11859

ESL10500
ESL10503
ESL15362
2360758

ESL10502

ESL15363
44710S8

® - SERIAL NUMBER BREAK ,

665/ 665 prc

DescripTioN

Radiator And Shroud Assembly
Washer, (M8} Spring Lock

Cap Assembly Radiator Pressure
Bolt, (M8x30) Hex Head

Hose Radiator Upper

Hose Clamp Upper

Hose Radiator Lower

Clamp Radiator Hose Lower
Shroud - Fan ‘
Screw And Lock Washer Assy.
(#8-32x3/8)

Insulator Radiator Support
Connection Water Outlet

Nut, (7/16-14) Nylock

Bolt, (7/16-14x3.50) Round Head
Gasket Water Outlet

Thermostat Assembly Water
Washer, (#8) Flat

Warer Pump

CooLing SysTEM

Venbor No.

D10039270
D86500030
D10105080
D81501370
D10017340

D10017540
D10018350
D10017620

D10018340
D10011770
D10019060

D10011760

D10011750

QuANTITY
665 665 prc

1 1
2 2
1 1
2 2
1 1
2 2
1 1
2 2
1 1
6 6
2 2
1 1
2 2
2 2
1 1
1 1
6 6

I - ivpicates up 1o anp incLuping THAT seriaL numBer CEIERD


http:7/16-14x3.50

@ZERD © - scriaL nuMBER BREAK ,

CooLING SYSTEM

665 | 665 prC

Warer Pump
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

re



CooLING SYSTEM

AT,

665/ 665 orc
Item No.  PArT No. DEescriPTION Venpor No. QuanTITY
665 665 prc
1 ESL10520 Pump Assembly Water D10011230 1 1
2 ESL10508 Impeller Water Pump D10068820 1 1
3 ESL10509 Bearing Water Pump D10011240 1 1
4 ESL10510 Seal And Seat Assembly Water Pump - 1 1
5 ESL10511 Pulley Water Pump D10062920 1 1
6 ESL10512 Gasket Water Pump Cover D10063000 1 1
7 3480658 Washer, (5/16) Spring Lock - 8 8
8 30475858 Bolt, (5/16-18x1.50} Hex Head - 4 4
9 ESL15366 Gasket Water Pump D10011250 1 1
10 3480758 Washer, (3/8) Spring Lock - 4 4
11 30089258 Bolt, (3/8-16x3.00) Hex Head - 4 4
12 ESL12222 Belt Drive Cogged - 1 1
13 ESL15367 Fan Assembly Water Cooling D10028750 1 1
14 30466558 Boit, (5/16-18x0.88) Hex Head - 4 4
15 ESL12224 Kit Water Repair Koyo Bearing 3610 - 1 1
16 - Cover Water Pump (NSS) - 1 1
Warer Pump

® - SERIAL NUMBER BREAK ,

& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER


http:5/16-18xO.88
http:318-16x3.00
http:5/16-18x1.50

Notes




Pl

665/ 665 prC

FrRoONT END STEERING

4WD SyYsSTEM

SecTion §




m ® - SERIAL NUMBER BREAK ,

FroONT END STEERING & 4wWD

FronT Enp STEERING & 4wD

665/ 665 prc

I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



e ~
Irem No.
1
2
3
4
5
8
7
8
g
10
11
TN
N

Part No.

ESL14919
30496458
3467458
ESL14970
N63006758

ESL14612
ESL14613
ESL11642
ESL14604
5867958

3480958

&) - SERIAL NUMBER BREAK ,

665/ 665 prc

DEescripTion

Suport Front Axle 4wp

Bolt, (3/4-10x4.00) Hex Head

Nut, (3/4-10) Hex

Screw, (M6x1.00x12-6.8 )Hex Head
Washer M6 Flat

Adapter Front Piliow Block

Boit Trunion Bracket Mounting
Washer 1/2 Flat

Stopper Assembly 4 Wheel Drive
Bolt, (1/2-13x2.50) Hex Head

Washer 1/2 Spring Lock

FroNT END STEERING & 4wWD

Front END STEERING & 4wWD

Venpbor No.

D10045710

082500050

D10045500
010012670
D10003580
D10045520

QuanTITY
665 665 prc

NN DA -

1
N = BB

[ - oicates up to anp incLuping THAT seriaL Numeer QD



FronT EnD STEERING & 4WD

N THADITHZME T

665/ 665 prc

' Axie HousinG
m ®) - SERIAL NUMBER BREAK , | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



o

31
32
33

Part No.

ESL14606
ESL14614
ESL14615
ESL14616
ESL14617

ESL14618
ESL14619
ESL14620
ESL14621
ESL14622

ESL14623
ESL14624
ESL 14625
ESL14626
ESL14627

ESL14628
ESL14629
ESL14630
ESL14631
ESL 14632

ESL14634

- ESL14833

ESL14637
ESL14638
ESL14639

ESL14640
ESL14641
ESL14642
ESL14643
ESL 14644

ESL14646
30491258
30496458

ESL14635
ESL15377

ESL15378

® - SERIAL NUMBER BREAK ,

DEescrIPTION

Front Support { Piliow Block)
Bush

Bush

Thrust Washer

Protection Cover

Breather M10x1

. Axle Housing

Bolt
Grease Nipple M6x1
Plug 24x1.5

Belleville Washer
Spacer

Bush

Bush

Seal Ring

Spherical Bearing
Belleville Washer
Differential Support
Bolt

Centering Bush

Piug M24x1.5
Thrust Washer
Bush

Bush

‘O’ Ring

Pin Piain Dowel
Bolt M12x33
Bush

Pillow Block Rear
Bolt

Plug (N
Bolt 3/4-16x2.75 Hex Head
Bolt 3/4-10x4.00 Hex Head

Pillow Block Assembly Front
Front Axle Assembly

With Pillow Biock

Kit Rear pillow Block

AxiLe HousinG

6651665 prc

FrontT EnD STEERING & 4WD

Venbor No.

D10084770
D10084780
D10084790
D10084800
D10084810

D10084820
D10084830
D10084840
D10084850
D10084860

D10084870
D10084880
D10084880
D10084800
D10084910

D10084920
010084940
D10084950
D10084960
D10084970

D10084980
D10084990
D10085000
D10085010
D10046240

D10085020
D10085030
D10045700
D10085040

D10085050

D10085060
D10045640

D10047650

QuANTITY

665 665 prc

1 ) i ] 1
[SSPRE S G QY BoPe -k N NN N [T P Y [T G G G W'y

1
- = O N

¢ - moicates up To anp ivcLupine THat seriAL numeer G


http:3/4-16x2.75

FronT EnD STEERING & 4wWD

665 / 665 prc .

AxLE & STeEeERING PARTS
m (® - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 ptc

Item No.  Parr No.
1 ESL14636
2 ESL14647
3 ESL14648
4 ESL14649
) ESL14650
6 ESL14651
7 ESL14652
8 ESL14653
9 ESL14654

10 ESL14655
11 ESL14656
12 ESL14657
13 ESL14658
14 ESL14659
15 ESL14660
16 ESL14661
17 ESi14662
18 ESL14663
19 ESL14664
20 ESL14665
21 ESL14666
22 ESL14667
23 ESL14637
24 ESL14660
25 ESL14670
26 ESL14671
27 ESL14672

® - SERIAL NUMBER BREAK ,

DescripTION

Ball Joint

Nut M20x1.5

Steering Rod

Bolt M16x2.0x75-8.8 Hex Head
Nut M16

Nut M14x1.5

Plug D14.6x9.5

Nut Seif Lock m22x1.5
Swivel Housing LH
Washer 30x22.1x4

Stearing Cylinder

Pin D22x100

Pin 8x35 Spring Dowel
Pin D22x95

Clamp

Bush

Seal Ring 45x60x16
Ring D14

Bolt M14x35

Spacer 33.7x22.1x7.5

Spacer 33.7x22.1x11

Bolt M12x1.75x30 (Self Lock)
Grease Nipple Méx1

King Pin

Swivel Housing RH

King Pin
Stearing Rod Assembly

AxLE & STEERING PARTS

FronT EnD STEERING & 4wD

Venpor No.

D10085070
D10085080
D10085080
D10085100
D10085110

D10085120
D10085130
D10085140
D10085150
D10085160

D10085170
D10085180
D87000130
D10085190
D10085200

D10085210
D10085220
D10085230
D10085240
D10085250

D10085260
D10085270
D10084990
D10085280
D10085290

D10085300
D10085310

QuANTITY
665 665 prc

1 £ ' ]
-~ 3D N OIS S SN WO G § —_ ek ek 0N NN =N

1
— N b

E ]
el A V]

& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER a



. Front Enp STeerinG & 4wp

6651 665 prc .

AxLe Housing
w ® - SERIAL NUMBER BREAK, |& = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




FronT EnD STEERING & 4WD

665/ 665 prc
Item No.  Parr No. DEescripTiON VEnbor No. QuanTITY
665 665 prc
28 ESL14673 Grease Nipple Méx1 D10085320 . 1
29 ESL14674 Ball Joint , D10085330 - 2
30 ESL14675 Cylinder Head D10085340 - 1
31 ESL14676 Rod Assembly D10085350 - 1
32 ESL14677 Circlip D10085360 - 2
33 ES1.14678 Piston & Cylinder Seal Kit D10085370 - 1
34 ESL14679 Cylinder Seal Kit D10085380 - 1
35 ESL14680 Lock Nut M16x1.5 D10085390 - 1
36 - Grease Nipple M6x1 - - 2

: AxLe HousinG
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




FronT EnD STEERING & 4WD

665 / 665 prc P

&--a»---u ....u.’}.

\

R e - " -

Bever Gear - PuncH SET
m ®) - SERIAL NUMBER BREAK, | ~- INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




-

Item No.

[# I I S R

[« e Ne) Me)l

- O~ [o) e e e e

— b

b b ek b b
[w220 ¢ BN N /S 1 \V ]

PaRT No.

ESL14682
ESL14683
ESL14684
ESL14685
ESL14686

ESL14687
ESL14688
ESL14689
ESL14600
ESL14691

ESL146092
ESL14693
ESL14694
ESL14695

-ESL14696

ESL14697
ESL14698
ESL14699
ESL14701
ESL14702

ESL14703
ESL14704
ESL14705
ESL14706
ESL14707

DEscRriPTION

Bevel Gear & Pinion 13/30

Lock Washer

Ring Nut M35x1.5
Washer 45x35.5x2
Collapsible Spacer

Shim 2.50MM
Shim 2.60MM
Shim 2.70MM
Shim 2.80MM
Shim 2.90MM

Shim 3.00MM
Shim 3.10MM
Shim 3.20MM
Shim 3.30MM
Shim 3.40MM

Bearing

‘O’ Ring

Spacer

Seal Ring

Washer 45x31.5x3

‘O’ Ring
Flange
Snap Ring
Flange
Bolt M6x16

BeveL GEAR - PuNcH SET

665/ 665 prc

Front EnD STEERING & 4WD

Venoor No.

D10085400
D10085410
D10085420
D10085430
D10085440

D10085450
D10085460
D10085470
D10085480
D10085490

D10085500
D10085510
D10085520
D10085530
D10085540

D10085550
D10085560
D10085570
D10085580
D10085590

D10085600
D10085610
D10085620
D10085630
D10085640

QuanTITY
665 665 prc

- 1

1
- 1
1
1

] 1] )
S AP ORONON R

L3
[\ J N Gy

® - SERIAL NUMBER BREAK , |& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER L 5:10 )



Front Enp STEERING & 4wWD

665 | 665 p1C .

BeveL GEar - PuncH SET
m ®) - SERIAL NUMBER BREAK, & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




TN

Item No.  Part No.

ESL14709
ESL14710
ESL14711
ESL14712
ESL14713

O b WN -

ESL14714
ESL14715
ESL14716
ESL14717
ESL14718

SN,

11 ESL14719
12 ESL14620
13 ESL14721

® - SERIAL NUMBER BREAK ,

DEescriPTiON

Differential Kit
Shaft '
Pin, {D.6x40)
Trust Washer
Plate

Drive Plate

Plate

Screw, (M6x10) (Self Lock)
Locking Plate

Ring Nut

Bearing
Bolt, (M10X1.5X75)
Diferential Housing

Bever GEAR - PuncH SET
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

FronT EnD STEERING & 4wWD

665/ 665 prc

Venpor No. QUANTITY
665 665 p1c
D10085650 - 1
D10085660 - 1
D10085670 - 2
D10085680 -2
D10085690 -2
D10085700 - 10
D10085710 - 8
D10085720 - 2
D10085730 - 2
D10085740 - 2
D10085750 - 2
D10084840 - 12
D10085770 - 1
5:12



FronT EnD STEERING & 4WD

665 | 665 ptc ' P

DIFFERENTIAL
®) - SERIAL NUMBER BREAK, | =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



FronT END STEERING & 4wD

665/ 665 prc
Item No.  Parr No. Description VEnpor No. QuanTiTY
665 665 p1c
1 ESL14722 Double Joint D10085780 - 2
2 ESL14723 Fork (Diif Side) D10085790 - 2
3 ESL14724 Central Body D10085800 - 2
4 ESL 14725 Spider D10085810 - 4
5 ESL14726 Fork (Wheel Hub) D10085820 - 2
6 ESL14727 Thrust Washer D10085830 - 2
7 ESL14728 Thrust Washer D10085840 - 2
8 ESL14729 Snap Ring D45 D10085850 - 2
DIFFERENTIAL

® - SERIAL NUMBER BREAK, & - INpicaTES up 10 AND INcLUDING THAT seriAL numeer CETREID



@R © - scriaw vumseR BREAK,

i FronT Enp STEERING & 4WD

665/ 665 prc

11

~ DousLe Joint
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




S~

665/ 665 prc

Item No.

oS wWwnN =

QWWw-N®

Part No.

ESL14730
ESL14731
ESL14732
ESL14733
ESL14734

ESL14735
ESL14736
ESL14737
ESL14638
ESL14639

ESL14640
ESL14641

DESCRIPTION

Oil Seal Ring
Bearing
Wheel Hub Kit
Stud

‘O’ Ring

Ring

Wheel Carrier

Crown Gear

Centering Bush

Bolt M10x45 (Self Lock)

Wheel assembly Front W10-24

Nut M18x1.50-8 Hex Head
Collared (Rear Wheel Bolt)

DousLe JoiNT

FronT EnD STEERING & 4wD

Venpor No.

D10085860
D10085870
D10085880
D10085890
D10085820

D10085830
D10085840
D10085850
D10085940
D10085950

D10045660
D10043020

QUANTITY
665 665 prc

¥
NN RN N

1
— b

® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER L 5:16



@HIAD © - scriaL NumBER BREAK

FroNT END STEERING & 4wWD

6651 665 prc L~

R

FinaL RepucTion
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




”’ row 8 FronT Enp STEERING & 4WD

665/ 665 prc
Item No.  Part No. DESCRIPTION Venpor No. QuanTITY
665 665 prc
1 ESL14742 Plug M30x2 D10085960 - 2
2 ESL 14743 Bolt M8x20 D10085970 - 4
3 ESL14744 Plantery Carrier Assembly D10085980 - 2
4 ESL14745 Thrust Washer D10085990 - 2
5 ESL14746 Snap Ring D.34 D 10086000 - 6
6 ESL14747 Washer 55x34.6x1.5 D10086010 - 6
7 ESL14748 Needle Bearing (By Tens) D10086020 - 18
8 ESL14749 Gear Z=23 D10086030 - 3

- FINAL REDUCTION
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




Front EnD STEERING & 4wWD

665/ 665 prc

Transmission HSG & Qutput SHAFT-
@RI © - scriaL numser BREAK, € - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



A

e
7 \\
’

665/ 665 prc

ITem No.

BWNN =

OO,

11
12
13
14

15
16
17
18
19

20
21
22
23
24

25
26
27
28
29

30
31
32
33
34

35
36
37

Part No.

ESL14750
ESL14751
ESL14752
ESL14753
ESL14754

ESL14755
ESL14756
ESL14757
ESL14758
ESL14759

ESL14760
ESL14761
ESL14762
ESL14763
ESL14764

ESL14765
ESL14766
ESL14767

- ESL14768

ESL14769

ESL14770
ESL14771
ESL15379
N6466645S8
ESL14773

ESL14774
ESL14775
ESL14776
ESL14777
ESL14778

ESL14779
ESL14780
ESL14781
ESL14782
N620014S8

ESL14783
N630070S8
7202658

@ ~ SERIAL NUMBER BREAK ,

DESCRIPTION

Bearing
Gear Z=46
Gear 7=44
Washer
Gear Z=13

Spring

Key 4x4x15
Washer
Snap Ring
Sleeve

Shaft

Oil Seal

Cover

Bolt M8x20 (Self Lock)
Spring

Ball D 5/16
Plug

Fork Pin 506
Pin D5x30
Spring

Grub Screw M12x25

Nut M.12

Bracket Assembly Hub And Lever
Roll Pin D6x36

Qil Seal

Bolt, M12x1.75x30 (Self Lock)
Plug M24x1.5

Housing (Drop Box)

Rear Cover

Bush

Spring

Lever

Fork

Lever Assembly Engagement
Nut M10x1.50-5 Hex

Knob PTO
Washer M12 Flat
Pin 1/8x.875 Cotter

TransmissioN HSG & Ourput SHAFT.
€ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

FronT EnD STEERING & 4wWD

Venoor No.

D10086040
D10086050
D10086060
D10086070
D10086080

D10086090
D10086100
D10086110
D10086120
D10086130

D10086140
D10086150
D10086160
D10086170
D10086180

D10086120

- D10086200

D10086210
D10086220
D10086230

D10086240
D10086250
D10045620
N64666452
D10086260

D10085270
D10084970
D10086270
D10086280
D10086290

D10086300
D10086310
D10086320
D10045630
D83500210

D10042460
D85500160
D87000080

QuanTiITY
665 665 prc

- 2

1
- 1
1

¥ 1 1 [} ¥
m_n_.\....\._’; [ S T N S bk ek N N T Y b = )

¥
m—t ek ek k-

¥
=S




FronT EnD STEERING & 4wD

665 | 665 prc .

TransmissioN HSG & ControL LEVER

® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



3 TIE e o FronT END STEERING & 4w

665/ 665 prc
Item No.  Parrt No. DESCRIPTION Venoor No. QuaNTITY
665 665 prc
1 ESL14786 . Shaft Assembly Propeller D10045690 - 1
2 ESL14788 Guard Propeller Shaft : D10045480 - 1
3 ESL14790 Guard Propeller Shaft D10047610 - 1
{ Drop Box End)
4 ESL14791 Strip Guard D10047660 - 4
5 N60553158 Bolt M8x1.25x20-9.8 Hex Head - - 12
8 ESL11720 Washer M8 Flat D85500130 - 8
7 N620013S8 Nut M8x1.25-5 Hex - - 8
8 4472658 Washer 3/8 Flat - - 4

Transmission HSG & ControL LEver
® - SERIAL NUMBER BREAK, |& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




FronT EnD STEERING & 4WD

6651 665 prc

GEeARs & SHAFT

® - SERIAL NUMBER BREAK , | =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



665 / 665 prc

Item No.

ParT No.

ESL13281
ESL14796

ESL12016
ESL12723

ESL14798
ESL14846
'ESL14799
ESL14800
ESL 14801

ESL12724
ESL14802
ESL14803
ESL14921
ESL12653

ESL15380
ESL12524
ESL12732
ESL13301
ESL13302

ESL12017
ESL12576
ESL12735

ESL14483

ESL14811
ESL14812
ESL14813
ESL14814
ESL14815

ESL14816
ESL14817
ESL14820
ESL14819
ESL14847

ESL14821
ESL14822
ESL12018
ESL14823
ESL14824

ESL14825

@ = SERIAL NUMBER BREAK ,

DESCRIPTION

Pump Assembly Power Steering

Gear Power Sreeting

Bolt 3/8-16x2.50 Hex Head

Washer 3/8 Spring Lock

Tube Assembly Preesure Power Steering

Seal ‘O’ Ring 0.087x0.644

Nut

Screw M6x1.00x20 Hex Socket Head
Tube Assembly Filter To Steering Pump
Tube Assembly Steering Pump

Bolt M6x.00x20-9.8 Hex Head
Seal ‘O; Ring 0.139x1.375
Adapter Hydrualic Ol Filter
Washer M12 Flat

Screw M12x1.75x25-6.6 Hex Head

Bracket Tubing Power Sieering

Clamp Assembly Tubing Power Steering
Bracket Adapter Mounting

Tube Assembly Housing To Filter Inlet
Cooler Assembly Hydraulic Oil

Bolt 3/8-16x0.75 Hex Head
Nut 3/8-16 Hex

Washer 3/8 Spring Lock
Hose Oil Cooler Return
Clamp Assembly Fuel Tube

Tube Assembly Return From Cooler
Tube Assembly Return To Housing
Tube Assembly Return To Cooler
Adapter 9/16-18 High Pressure Tube
Nut 9/16-18 Hex

Bracket Tubing Support Power
Tube Assembly Right Turn Power
Tube Assembly Power Steering
Tube Assembly Left Turn Power
Seal ‘O’ Ring, {0.103x0.625)

Clamp Assembly Tubing Power Steering
Bracket Assembly Power Steering
Washer 1/2 8pring Lock

Bolt 1/2-13x1.38 Hex Head (Steering Gear)

Motor Assembly - Hydrostatic Steering

Adapier 3/4 Power Steering

GEeARs & SHAFT

FronT EnD STEERING & 4wD

Venpbor No.

D10013280
D10012150

D86000010
D10043510

D983600070

2533559AA0

D10046250
D10043540
D10044250

D81500490
D93600260
D10012140
D85500160
D82500090

D10044140
D10021250
D10042500
D10043120
D10039260

D83000020
D86000010
D10042770
D10017460

D10043530
D10043130
D10043520
D10021280
D10021270

D10047730
D10043490
D10045530
D10043500
D10042690

D93600090
D10042670
D86000060
D10012330
1333240BA

D10021080

QuanTITY
665 665 prc

A NS NN et b s BANOMNMNON — - NN N W == N B -, ) -, N —-_ N N\D ek =

=B

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

5:24


http:1/2-13x1.38
http:3/8-16xO.75
http:3/8-16x2.50

FronT EnD STEERING & 4WD

RIS TRATITHIMNE

665 | 665 prc

Lever ASSEMBLY

m ® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



FronT EnD STEERING & 4wD

665 | 665 prc
Irem No.  Part No. DescripTioN VEenbor No. QuanTiTy
665 665 prc
42 ESL14826 Column Assembly Power Steering D10043840 - 1
43 ESL14827 Wheel Assembly Power Steering D10039680 -1
44 ESL14828 Nut Nylock Steering Wheel Retaining D10018500 -1
45 ESL14829 Grommet Steering Column Shroud - -1
46 ESL14830 Seal Steering Column Dust D10018530 -1
47 ESL14831 Hose Assembly Power Steering D10021130 - 2
48 ESL14832 Adapter Oil Filter - -1
49 ESL11255 Filter Assembly Hydraulic D10026160 -1
50 ESL12232 Cap Steering Wheel - -1
51 ESL14835 Nut, (11/16-20) Check D10043570 - 1
52 ESL14836 Damper Ring D10043560 -1
53 ESL14837 Bracket Fuel Tank Mounitng D10047770 - 1
54 ESL14838 Bracket Steering Hose Support D10045570 -1
55 ESL14839 Adapter Power Steering Pipe Fitting D10045580 = 1
56 ESL14840 Washer M18 Flat Copper D10045590 -1
57 ESL14841 Washer, (21x24.2) Powet Steering Elbow D10045600 - 1
58 ESL14842 ‘0’ Ring 87039594 -1
59 ESL14843 Elbow Power Steering Hose Fitting D10045610 -1
80 ESL14844 Key Woodruff -D91000210 -1
61 ESL14845 Washer Lock 2533558AA - 1
62 ESL10085 ‘O’ Ring - -1
Lever AssemBLY

® - SERIAL NUMBER BREAK, & - INDicaTES P To AND INcLupiNG THAT seriaL numser CERTID



Notes




o 665/ 665 pTc

| CLUTCH




CLuTcH

665/ 665 prc .

TOTRAQITICONS

CrutcH HousinG
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



665 ] 665 prc

Irem No. Parr No.

1 ESL12770
2 ESL10668
3 ESL12771
4 ESL12772
5 ESL12773
6 ESL12774
7 3384988
'8 ESL 13305
9 ESL13312
10 3479258
i1 30472258
12 30495588
13 30488358
14 30491288
15 ESL12775

® - SERIAL NUMBER BREAK ,

DEescriprion

Housing Kit {includes items 2,5,6)

Bush Set, Brake Pedal Shaft
Bolt (M14x2.0x40)

Dowel Pin

Plug Cup

Bush Clutch Shaft

Nut, Hex {6/8-11)

Pin, Cotter, Drain Hole

Stiffner, Engine Rear Cover Plate
Washer, Lock (3/8)

Bolt, Hex (3/8-16x1.25)
Bolt, Hex (5/8-11x3.75)
Bolt, Hex (5/8-11x2.375)
Bolt, Hex (3/4-16x2.75)
Gasket, Clutch Housing,
to Transmission

CrurcH Housing

CLUTCH

Venpor No.

D10075230
D81500970
D10060850
D 10042960
D10042950

D88400080

D10086360

QuanTity
665 665 prc

¥ 1
N~ =0 - N o —=

]
- NN NN

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m


http:3/4-16x2.75
http:5/8-11x3.75

CLutcH

665 1 665 prc

CrurcH INNer CONTROLS
®) - SERIAL NUMBER BREAK , & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




P

Item No. ParT No.

1 ESL12774
2 ESL12776
3 ESL12777
4 ESL12778
5 ESL12779
6 ESL12780
7 ESL12781
8 ESL12782
9 E602189S8
10 ESL12783
11 ESL12784
12 ESL12785
13 ESL12786
14 ESL12787
15 ESL12788
16 ESL12789
17 ESL12790
- ESL127H
18 ESL12792
19 ESL12793
- ESL12794
20 ESL12795

665/ 665 prc
DEescripTiON Venoor No. QuANTITY
665 665 p1c

Bush Clutch Shaft D10042950 - 4
Fork PTO D10061210 - 1
Lever Assembly PTO Clutch D10061180 - 1
Pin D87000130 - 4
O’Ring D10042990 - 3
Shaft & Lever Assembly, PTO Clutch - - 1
8pring Clutch Return, PTO D10061150 -1
Plate, Spring Retaining D10103820 -1
Bolt - - 4
Hub, Clutch Release PTO D10061230 - 1
Hub, Ciutch Release D10061240 - 1
Bearing, Clutch Release D10061270 -
Sleeve D10061260 - 1
Bearing, Clutch Release PTO D10061250 - 1
Lever D10063100 - 1
Fork Ciutch Release D10061200 - 1
Shaft & Lever Assembly Clutch D10061220 - -
Shaft & Lever Assembly Clutch D10103810 - 1
Spring D10061160 - 4
Retainer, Clutch Release D10061190 - -
Retainer, Clutch Release D10103800 - 1
Bearing Assembly, Input Shaft D10061140 - 1

@ =~ SERIAL NUMBER BREAK ,

CrutcH INNeEr CONTROLS
¢ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



® - SERIAL NUMBER BREAK ,

CLutcH

665/ 665 prc

CrurcH Outer CONTROLS :
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

.
s



—
f N,

Item No.

15

16
17
18

19
20
21

22

23
24
25
26
27

28

ParT No.

N60021258
ESL12798
ESL13285
ESL13286
ESL10663

ESL12799
ESL11700
ESL13409
ESL12811
ESL13318

ESL11700
ESL13409
7391958

ESL10654
ESL13410

7201758
4472888
3392558
ESL12800
ESL12801

ESL12790
ESL12791
ESL12788
ESL12805
ESL12804

N62004258
NB66242358
ESL12802
ESL12803
ESL12808

ESL12807
ESL12806
ESL12653
N63007058
ESL12809

ESL12810

® - SERIAL NUMBER BREAK ,

DescripTioN

Bolt

Pad Assembly, Cluich
Pedal Assembly, Ciutch
Pedal Assembly, Clutch
Spring

Spring

Washer

Washer

Bush Clutch Pedal
Bush Clutch Pedal

Washer

Washer

Pin, Clevis (3/8x1.4)
Grease Nipple

Bracket Clutch Pedal Spring

Pin, Cotter (1/8x0.75)
Washer, Flat (3/8)

Nut (3/8-24)

Rod & Clevis Assembly
Rod & Clevis Assembly

Shaft & Lever Assembly, Clutch
Shaft & Lever Assembly, Cluich

Lever F &R
Pin Cofter
Pin Clevis

Nut (M10)

Clevis (M10)

Rod & Clevis Assembly
Rod & Clevis Assembly
Circlip

Washer

Lever & Hub Assembly
Bolt {(M12x1.75x25)
Washer, Lock (M12)
Spring

Bracket Assembly Pivot

CrurcH Ourter ConTROLS
|& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

CLuTCH

665/ 665 prc

Venpor No.

D10042840
D10039500
D10046020
D10012380

D10046920
D10012260
D10067000
D10067010

D10012260
D10067000

D10043000

D10103830
D10061220
D10103810
D10063100
Dg3400070

D10043380
D10046480
D90000180

D10043370

D10043400

D100433390

QuANTITY
665 665 prc

-2

1
1

]
ek md ] e

1
[T N, RO

1
N N 5

1
NN b ol g

R e TR T G §

1
-t N PO b -k




@A © - scriaL numBER BrREAK,

PTO CrurcH Outer CoNTROLS

CLUTCH

665 1 665 prc

g = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

ST
5 S



P

665/ 665 prc

Irem No.

G WN -

LOoON?D.

10
11
12
13
14

15
16
17
18
19

20

Part No.

ESL12724
N630067S8
N62001258
ESL12812
ESL12813

ESL12814
ESL11700
ESL10983
7391958
7201758

97013588

ESL12816
ESL12815
ESL12819
ESL12807

ESL12808
ESL12820
ESL12653
N630070S8
ESL13288

ESL12818
ESL13413
ESL13414

@) - SERIAL NUMBER BREAK ,

DEescriPTION

Bolt (M6x1.00x20)

Washer

Nut

Lever Assembly, PTO Cluich

Rod & Clevis Assembly, PTO Clutch

Rod & Clevis Assembly, PTO Ciutch
Washer

Lock Ring

Pin Clevis (3/8x1.4)

Pin Cotter(3/8x0.75)

Clevis

Sleeve, PTO Clutch

Hub & Lever Assembly
Bush, Hub & Lever Assembly
Washer

Circiip

Rod & Cievis Assembly

Bolt (M12x1.75x25)

Spring Washer (M12)

Bracket Assembly, PTO Cluich Pivot

Bracket Assembly, PTO Clutch Pivot
Pin
Pin

PTO CrurcH Outer CONTROLS

CLurcH

QuaNTITY
665 665 prc

D81500490 -~ 3
- - 3
3
1

Venpbor No.

D10042880 -

D10047050 -
D10012260 -
D10012470 -

G N = ek b

D10042250 -
D10042890 -
D10042700 -

[ SIS N N S

D90000180 -
D10043140 -

r NN =

D10066440 -

=

D10046740 -
D10043480 - -
- -1

l - ivpicares up To anp incLupin THAT seriaL numeer QT


http:Cotter(3/8xO.75

V CLuTCH

665 | 665 prc
Item No Part No. DEescriPTION VENnDoOR No. QuanTITY
665 665 prc
1 ESL12821 Clutch Assembly D10039550 -1
ESL.12822 Clutch Assembly 10045800 - -
2 ESL12823 Clutch Plate, Main D10065390 - 1
- ESL12824 _Clutch Plate, Main D10103850 - -
3 ESL12825 Clutch Plate, PTO D10068020 - 1
ESL128286 Clutch Piate, PTO D10103840 - -
4 ESL13333 Levers Kit D10077150 - A1
5 ESL13334 Levers Kit D10077160 -1
6 ESL12827 Bolt (M8x1.25) D81501320 " 6
- ESL12828 Bolt (M10x1.5x60) D81500670 - -
7 ESL12829 Washer, Lock (M8) - - 6
- N63017488 Washer, Lock (M10) - - -
4

CLutcH ASSEMBLY
m ® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




CLurcH

665/ 665 ptc
Item No.  Parrt No. DEescriPTION Venoor No. Quantiry
665 665 pTc

1 ESL 12830 Oil Seal D10062520 1 1

2 ESL12831 Bush D10062540 1 1

3 ESL12832 Transmission Shaft Kit, - 1 1
(Includes liem #2)

- ESL13416 Transmission Shaft Kit, D10103860 - -
(Includes ftem #2)

4 ESL12795 Bearing D10061140 1 1

5 ESL12833 Shaft D10062550 1 1

- ESL13417 Shaft - - -

L3 "
* G I .

CLUTCH SHAFTS
© - SERIAL NUMBER BREAK , | =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



Notes




— 665/ 665 pTc

Secrion 7

GEARBOX




WO TRADITHGHNE TN

L GEArRBOX

665/ 665 prc

Housine Gear Box
® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Irem No.

Part No.

ESL12834
ESL12835
ESI.12836
ESL12837
ESL12838

ESL12839
ESL12840
ESL12841
ESL12842
ESL12843

ESL12844 -

ESL12845
ESL12846
ESL12847
ESL12838

ESL12849
ESL12850
ESL12851
ESL12852
ESL12853

DEscriPTION

665/ 665 prc

Gear Box Housing Kit

Plug (D20.35)

Plug (D15.5)
Plug (20.5)
Plug (D39)

‘O’Ring
Cover

Bolt (M8x25)
Plug

‘O'Ring

Cover
Plug
Plug (D14.5)

Plug (M22x1.5)

Plug (D39)

Plug (D26)
Cover

Bolt

Plug (D7)
Plug (D11)

Housing GeEar Box

GEARBOX

Venpor No.

D10062560
D10062570
D10062590
D10062600
D10062610

D10062620
D10062630

D10062660
D10062670

D10062690
D10062710
D10062720
D10084970
D10062610

D10062760
D10062770
D81500840
D10062780
D10062790

QUANTITY
665 665 prc

I N W N T G P ™ —_ -k 0 N -
L NN G L TR Sy —d ] b —t b 03 N b

QWH 2N
QWh =N

f’«f??is‘iimssn BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



Item No

Part No.

ESL12861
ESL12862
ESL12863
ESL12864
ESL12865

ESL12672
ESL12866
ESL12867
ESL12868
ESL12869

ESL12871
ESL12870

DEescriPTION

Screw (M8x16)
Cover

‘O'Ring

Lever Support
Screw (M8x25)

Boit (M10x25)
Plug

Cover

Pin, Dowel
Pin, Dowel

Bolt (M6x12)
Cover

® - SERIAL NUMBER BREAK ,

Lever’s Cover .
& - INDICATES UP TO AND INCLUDING THAT SER

665/ 665 orc

VEenbor No.

D82500420
D10062820
D10062860
D10062870
D82500440

D10062880
D10062890
D10062900
D10062910

D81500980
D10062920

) L
nww»mvumnrnﬂw )

QuanTiTY
665 665 prc
2 2
1 1
2 2
1 1
4 4
8 8
1 1
1 1
2 2
2 2
4 4
1 1

it




Irem No.  Parrt No.

1 ESL12872
2 ESL12873
3 ESL12874
4 ESL12875
5 ESL12876
6 ESL12877
7 ESL12878
8 ESL12879
9 ESL12869
10 ESL12880
11 ESL12881
12 ESL12882
13 ESL12883
14 ESL12884
15 ESL 12885
16 ESL13418
17 ESL12862
18 ESL12863

L GEARBOX

6651 665 prc
DEescriPTION Venoor No. QuanTiTY
665 665 prc

Boot D10062940 1 1
Hose Clamp D10062960 1 1
Snap Ring (D16) DY0000340 2 2
Shim (26x16.5x1) D10063030 2 2
Spring D10063040 2 2
Lever D10063050 2 2
Inner Rod D10063060 1 1
Inner Rod D10083070 1 1
Pin D10062910 2 2
Pin (D6x26) D93400250 4 4
Inner Lever D10063120 2 2
Knob Gear Shift D10042300 2 2
Nut (M10x1.00} D10042100 2 2
Lever & Hub Assembly D10043030 1 1
Lever & Hub Assembly D10043060 i1
Roli Pin - 2 2
Cover 10062820 1 1
‘O’Ring D10062860 2

® - SERIAL NUMBER BREAK ,

i€ ~ iNpicaATE

TER CONTROL

wnp ivcLupinG THAT seriaL Numeer CEETED



(® - SERIAL NUMBER BREAK ,

Reverser Outer CoNTROL

GEARBOX

INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



T

™

665 | 665 prc

Item No.

29
30
31
32
33

34

35

Parr No.

ESL12882
ESL12883
ESL12886
ESL12888
ESL12889

ESL12887
ESL13437
ESL12890
ESL13419
ESL12894

ESL13425
ESL12898
ESL13420
ESL13421
ESL13422

ESL13423
ESL12896
NB630174S8
ESL12897
97013536

ESL13642
3392558
7391958
7201788
ESL12900

ESL12901
ESL12899
ESL13424
ESL12902
ESL12904

7203558
ESL11956
ESL12903
4472888
ESL12891

ESL12892

ESL12895

DescRriPTION

Knob

Nut (M10x1.00)
Handle F/R/ Gear Shift
Roll Pin

Grommet

Retainer

Bush

Adapter

Shaft F/R, LH
Bolt (M10x1.5x40)

Bracket & Tube Assembly, LH
Spacer

Lever

Bracket & Tube Assembly, RH
Shaft F/R, RH

Shaft F/R, RH
Support

Washer, Lock (M10)
Bolt (M10x1.5x30)
Clevis

Rod F/R Gear Shift
Nut, Hex (3/8-24)
Pin, Clevis (3/8x1.4)
Pin, Cotter (1/8x0.75)
Ball Joint Assembly

Nut Hex, Thin
Rod, RH
Rod, RH
Clevis

Pin

Cotter Pin

Washer

Lever & Hub Assembly
Washer, Flat (3/8)

Shaft & Bracket Assembly, LH

Shaft & Bracket Assembly, RH

Rod & Clevis Assembly

Reverser OUTER CONTROL

GEARBOX

Venpbor No.

D10042300
D10042100
D10042090
D87000120
D10042220

D10042980
D10043270
D10043330

D10042070
D10043350
D10043340
D10043320

D10046490
D10043290

D81500370

D10103880

D10042110

D10043300

D10043280
D10042120

D85500140
D10043310

D10066430

QuanTIrY
665 665 prc

.—.&#.—L—.L—L
_.L.p—-&—k.—l.

SN - N = e P B BN
PTOE J VI L QPO | S R SO A T S N N Y S

P V. T )
i T A ]

-t D) -k
—t ) ek b b

© - SERIAL NUMBER BREAK, | - INDicATES uP T0 AND INCLUDING THAT SEriAL numper CEEETRDD


http:1/8xO.75

GEARBOX

665 ] 665 prc
Item No Part No. DEescripTiON VEenpbor No. QuanTtiry
665 665 prc
1 ESL12905 Bolt D81500850 2 2
2 ESL12906 Washer D10063140 2 2
3 ESL12907 Fork 1-2 D10063250 1 1
4 ESL12908 Lock Pin D10063260 1 1
5 ESL12909 Rod D10063280 1 1
6 ESL12910 Block D10063290 1 1
7 ESL12911 Pin (D6x30) D10063300 2 2
8 ESL12912 Fork 3-4 D10062520 1 1
9 ESL12835 Plug (D20.35) D10062570 2 2
10 ESL12913 Block D10063330 1 1
11 ESL12914 Rod D10063340 1 1
12 ESL12915 Grub Screw (M12x25) D10086240 2 2
13 ESL12916 Nut (M12) D10086250 2 2
14 ESL12917 Spring D10086230 2 2
15 ESL12918 Ball D10063380 2 2

- GEeAr Box INNER CONTROLS
® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

s



GEARBOX

665/ 665 prc
ItTem No.  Parrt No. DEescripTION Venoor No. QuANTITY
- 665 665 prc
1 ESL12905 Bolt D81500850 2 2
2 ESL12906 Washer D10063140 2 2
3 ESL12919 Fork D10063390 1 1
4 ESL12920 Fork D10063450 1 1
5 ESL12916 Nut (M12) D10086250 2 2
6 ESL12915 Grub Screw (M12x25) D10086240 2 2
7 ESL12917 Spring D10086230 2 2
8 ESL12918 Ball (D.3/8") D10063380 2 2
9 ESL12921 Rod D10063440 1 1
10 ESL12908 Lock Pin D10063260 1 1
11 ESL12911 Pin (D6x30) D10063300 2 2
12 ESL12835 Plug (D20.35x6) D10062570 2 2
13 ESL12910 Block D10063290 1 1
14 ESL12913 Block D10063330 1 1
15 ESL12922 Rod D10063430 1 1

® - SERIAL NUMBER BREAK ,

L{ - mz:?

S UP TO AND INCLUDING THAT SERIAL NUMBER


http:INd~~r~s.up

GEARBOX

665/ 665 prc .

REevVeRSER INNER CONTROLS
® - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Irem No.

O N -

SOON®

Part No.

ESL12923
ESL12924
ESL12925
ESL12918
ESL12916

ESL12915
ESL12917
ESL12926
ESL12927
ESL12806

ESL12928

ESL12929

ESL12930
ESL12931
ESL12932

ESL12905
ESL12835
ESL12906
ESL12903

® - SERIAL NUMBER BREAK ,

DEescripTiON

Sensor
Washer

Pin (D.9x17)
Ball (D3/8")
Nut (M12)

Grub Screw (M12x25)
Spring

Rod

Fork

Lever & Hub Assembly

Pin

Qil Seal
Spring
Washer
Lever

Bolt

Plug (D20.35x6)
Washer

Lever & Hub Assembly

REeVERSER INNER CONTROLS
| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

665 1 665 prc

GEARBOX

Venpbor No.

D10063460
D10063470
D10063480
D10063380
D10086250

D10086240
D10086230
D10072640
D10074960
510043370

D93400200
D10063500
D10063510
D10063520
D10063540

D81500850
D10062570
D10063140
D10043310

QuanTrTY
665 665 prc

[ T N W G § [ N I G Y RN\ QS G Gy

P SR N —"

- bk ke JEF N S R S _— ) = ek e

Lo S AN — N




GEARBOX

665/ 665 prc

PRIMARY SHAFT

TES UP TO AND INCLUDING THAT SERIAL NUMBER

® - SERIAL NUMBER BREAK, - & - IN



GEARBOX

665/ 665 prc
Item No.  Parr No. Descriprion Venoor No. QuanTiry
665 665 prc
1 ESL12934 Snap Ring DY0000280 1 1
2 ESL12935 Shim (0.05mm) . AR AR
- ESL12936 Shim (0.1mm) D10063550 AR AR
- ESL12937 Shim (0.3mm) D10063560 AR AR
3 ESL12038 Bearing D10063570 3 8
4 ESL12939 Primary Shaft D10063580 1 1
5 ESL12940 Synchronizer Kit D10076790
(Consists of ltems#6,7,8,9) 1 1
6 - Ring (NSS) - 2 2
7 - Sleeve (NSS) - 1 1
8 - " Hub (NSS) _ . 1 1
9 ~ ESL12941 Spring Kit (Includes ltems#10-12)  p10081580 3 3
10 - Spring (NSS) - 3 3
11 - Pad (NSS) . 3 3
12 - Ball (NSS) - 3 38
13 ESL12942 Shim (0.5mm) D10063600 AR AR
- ESL12945 Shim (0.3mm) D10063640 AR AR
- ESL12946 Shim (0.1mm) D10063660 AR AR
14 ESL12943 Bearing D10063610 2 2
15 ESL12944 Gear (Z=26) D10063620 1 1
16 ESL12847 Qil Seal D1 0063600 1 1
PRIMARY SHAFT

© - SERIAL NUMBER BREAK , | - iNpicates up To aND iNcLupiNG THAT seriaL numser CEEEEERD



665/ 665 prc SN

‘ SECONDARY SHAFT
m ® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




ST

665 ] 665 prc

Item No.

G h W -

o ~N»

11
12
13

14
15

16
17
18
19
20

21

22
23
24
25

26
27
28

Parr No.

ESL12948
ESL12949
ESL12950
ESL12951
ESL 12952

ESL12953
ESL12954
ESL12955

ESL12941

ESL12956
ESL12957
ESL12958

ESL12959

ESL12960
ESL12961
ESL12962
ESL12963

ESL12964
ESEL12965
ESL12966
ESL12967
ESL12968

DEscRrIPTION

Gear (Z-44)

Spacer

Bearing

Secondary Shaft (Z-20)
Bush -

Bearing Needles

Thrust Washer
Synchronizer Kit
{Consists of liems #9-13)
Synchronizing Ring (NSS)
Tapered Ring

Sleeve(NSS)

Hub(NSS)

Spring Kit

{Consists of items #14-16 1 each)
Spring (NSS)

Pad (NSS)

Bali (NSS)
Gear {Z-39)
Spacer
Gear (Z-33)
HUb({NSS)

Synchronizer Kit

{Consists Of ltems #10-11,13,20)
Bearing

Gear (Z-28/28)

Snap Ring

Bearing

Spacer
Bearing
Shim (0.1mm)
Shim (0.3mm)
Shim (0.5mm)

SECONDARY SHAFT

® - SERIAL NUMBER BREAK ,

GEARBOX

VEenpbor No.

D10063680
D10063690
D10063700
D10063710
D10063720

D10063730
D10063740
D10076800

D10081580

D10063750
D10063760
D10063770

D10076810

D10063780
D10063790
D90000290
D10063800

D10063810
D10063820
D10063830
D10063840
D10063850

QuantiTy
665 665 prc
1 1
1 1
1 1
1 1
1 1
19 19
1 1
1 1
2 2
4 4
2 2
1 1
6 6
6 6
6 6
6 6
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
AR AR
AR AR
AR AR

& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



GEARBOX ;

665 | 665 prc
Item No Parr No. DEscRrIPTION VEenpor No. QuanTiry
~ 665 665 prc
1 ESL12854 Needle Bearing D10063860 1 1
2 ESL12855 Shaft D10063870 1 1
3 ESL12856 O'Ring D10085560 1 1
4 ESL12857 Gear (Z=21) D10063890 1 1
5 ESL12858 Pin } D93400210 1 1
6 ESIL13192 Bush D10063900 1 1.
7 ESL‘[ 2859 . Washer : D10063810 1 1
8 'ESIL.12860 Screw (M12x47) D82500360 1 1

Reverse GEAR
® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 pTC : SecTion 8

REAR END

P.T.O.




Rear Enp & PTO

665 1 665 prc

REeAR DIFFERENTIAL
®) - SERIAL NUMBER BREAK, |& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



RN

ITem No.

ol

O A WN

PArT No.

ESL12969

ESL12970
ESL12971
ESL12972
ESL12973

ESL12974
ESL12975
ESL12976
ESL12977
ESL12978

ESL13065
ESL12979
ESL12980
ESL12981
ESL12982

ESL12983
ESL12984
ESL12985

DESscRIPTION

Differential Kit

(Includes ltems # 1-4)

Thrust Washer

Thrust Washer

Shaft
Bearing

Bolt (M12x80)
Shim (0.1mm)
Shim (0.3mm)
Shim (0.5mm)

Shim (0.05mm)-

Pin (D12x30)

Differential Box

Pin
Spring
Pin

Sleeve
Flange
Snap Ring

REAR DIFFERENTIAL
© - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

665/ 665 prc

REear Enp & PTO

Venoor No.

D10081580

D10064160
D10064170
D10064180
D10064190

D81500940
D10064200
D10064210
D10064220
D10064230

D10081640
D10064250
510064260
D10064270
D10064280

D10064290
D10064300

QuanTITY
665 665 prc

e N N Y
bl S

b
b e




Rear Enp & PTO

665 | 665 prc

Bever GEAR Ser A
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



~ Rear Ewp & PTO

665 / 665 prc
Item No.  Parrt No. DESCRIPTION Venpor No. QuanTITY
665 665 prc

1 ESL12996 Bevel Gear Set (Z-12/38) D10081610 L
‘ {Includes ltems #1-2,6)
2 ESL12997 Shim (2.5) ' D10063930 4 4
- ESL12998 Shim (2.6) D10063940 AR AR
- ESL12999 Shim (2.7) D10063950 AR AR
- ESL13000 Shim (2.8) D10063960 AR AR
- ESL13001 Shim (2.9) D10063970 AR AR
- ESL13002 Shim (3.0) D10063990 AR AR
. ESL13003 Shim (3.1) D10064000 AR AR
- ESL13004 Shim (3.2) D10064010 AR AR
- ESL13005 Shim (3.3) D10064020 AR AR
- ESL13006 Shim (3.4) D10064030 AR AR
- ESL13007 Shim (3.5) D10064040 AR AR
3 ESL13008 Bearing D10064060 2 2
4 ESL13009 Snap Ring D90000300 11
5 ESL13010 Gear (Z-40) D10064070 1 1
6 ESL13011 Ring Nut (45x1.5) D10064080 L
7 ESL13012 Thrust Washer . D10064090 1 1
8 ESL13013 Bearing, Needle D10064100 2 2
9 " ESL13014 Gear (Z-34/26) D10064110 L
10 ESL13015 Spacer D10064120 1 1
11 ESL13016 Collar D10064130 11
12 ESL13017 Gear D10064140 1 1

] Bever GeAr SET
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




| Rear Enp & PTO

665/ 665 prc
Item No  Part No. DescripTiON Venpor No. QUANTITY
665 665 prc
1 ESL13018 Seal, Ring D10064310 1 1
2 - ESL13019 O'Ring D10064330 1 1
3 ESL13020 Drive Shaft D10064340° 1 1
4 - ESL12835 Plug D10062570 1 1
5 ~ ESL13021 Spring D10064350 1 1
6 - ESL12778 Pin (D8x36) D87000130 11
7 ESL13022 Fork D10064370 1 1
8 ESL13023 Lever Kit {Includes ltem #39) - 1 01
9 ESL12819 Bush D10042700 1 1
10 ESL13024 Pin (D15x51) 210064330 1 1
11 ESL12807 Washer - 1 1
12 ESL12808 Circlip 80000180 1 1

REeAr DiFrerentiaL Lock
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Irem No.

Part No.

ESL13025
ESL13026

ESL13027
ESL13029

N630173S8
ESL12841
ESL12819

 ESL12808
~ ESL12807

7391988

72017588
ESL13030
N62042S8

N66242358

ESL13028

DEescripTION

Pedal, Differential
Nut, Thin (M10)

Shank & Hub Assembly (NSS)
Pedal Assembly, Differential Lock

Bracket Assembly

Washer, Lock (M8)
Bolt (M8x1.25x25)
Bush '
Ring Retaining
Washer :

Pin, Clevis

Pin, Cotter

Rod & Clevis Assembly
Nut

Clevis

Rod Assembly (NSS)
Spring Differential Lock

REAR DIFFERENTIAL LINKAGE
® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER " 8:6

665/ 665 prc

ReAr Enp & PTO

Venpor No.

D10043430
. DB83500520

D10039750

D10042480

 D10042700
-~ DY0000180

D10042720

D10105380

QuaNnTITY
665 665 p1C

e

11
11
T
11
1 1
2 2
2 2
11
2 2
2 2
2 2
2 2
11
11
11

—




Rear Enp & PTO

665/ 665 brc

PTO INNER GEARS & SHAFT
® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Item No.

14
15
16
17
18

19
20
21

Part No.

ESL13031
ESL13032
ESL13033
ESL13034
ESL13035

ESL13038
ESL13037
ESL13038
ESL13039
ESL13040

ESL12975
ESL12976
ESL12977
ESL13042
ESL13043

ESL13044
ESL13045
ESL13046
ESL13047
ESL13048

ESL13049
ESL13050
ESL12938

DEscriPTION

Spring

PTO Synchronized Clutch

Lock Ring
Pin (D.5x26)
PTO Clutch

Ball (D.1/4")
Snap Ring

PTO Lock Ring
Washer

Snap Ring (D.90)

Shim (0.10mm)
Shim {(0.30mm)
Shim {0.50mm)
Bearing

Shaft Gear (Z-20)

Collar

Gear (Z2-33)
Needle Bearing
Spacer

Gear (Z-25/39)

Spacer
Washer
Bearing

PTO Inner GeARs & SHAFT
® - SERIAL NUMBER BREAK , & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

665 | 665 prc

| Rear Enp & PTO

Venpor No.

D10064400
D10064410
D10064420
D10064430
D10064440

D10064450
080000320
D10064460
D10064470
D90000360

310064200
D10064210
D10064220
D10064480
D10064490

D10064500
D10064510
D10064520
D10064530
D10064540

D10064550
D10064560
D10063570

QuanTiTy
665 665 prc

2
1
1
2
1

2
1
1
1
1

2
1
1
2
1

b bbb N

AR
AR

—h b ) ek ek

—h




V Rear Enp & PTO

6651 665 prc

- PTO Ourer ConTROLS
@D © - scriaL NUMBER BREAK, i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 prc

Irem No.  Parrt No.

1 ESL13051
2 ESL13052
3 ESL13053
4 ESL13019
5 ESL13036
6 ESL13031
7 ESL13054
8 ESL13335
9 N620042S8
10 ESL13056
11 ESL13057
12 ESL13058
13 7602388
14 4472658
15 7201658
16 ESL13059

DEscRrIPTION

Shaft

Pad

Plate
O’Ring

Ball (D.1/4”)

Spring :
Screw (M8x16)
Knob

Nut

Rubber Boot

Front Lever PT.O.

Rod Assembly, PTO Engaging
Pin, Clevis

Washer

Pin, Cotter

Pin (D.6x28)

PTO Ourer CoNTROLS

Rear Eno & PTO

Venoor No.

D10064570
D10064580
D10064590
D10064330
D10064450

£10064400
D82500430
D10042460

D10026950

D10081630
D10042470

D10064610

QUANTITY

665 665 prc

[ G T S -

1
1
1
1
1

[ N G N ey
[ R e .

b kb ks e
[ Y. W NS R— N

© - SERIAL NUMBER BREAK, & - INDicaTes up 1o AN INcLupinG THAT seriAL Numeer QERTIID



| Rear Enp & PTO

665/ 665 prc
Irem No  ParT No. DEscriPTION Venoor No. QuaNTITY
665 665 prc
1 ESL13060 Qil Dip Stick D10064680 1 1
2 ESL13061 Cover D10064690 1 1
3 ESI.13062 Plug D10065160 1 1
4 ESL13063 Sealing Ring D10061060 1 1
5 ESL13064 Oil Seal D10061050 1 1
6 ESL13065 Dowel Pin D10081640 2 2
7 ESL12672 Bolt (M10x25) - 7 7
8 ESL13066 Plug D10064700 1 1
9 ESL12938 Bearing D10063570 2 2
10 ESL13067 PTO Output Shaft D10061070 1 1
11 ESL13068 Bearing D10064630 2 2
12 ESL13069 PTO Shaft D10099160 1 1

@RI © - scriaL NuMBER BREAK ,

PTO (540 RPM)
I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Rear Enp & PTO

—~ 665/ 665 prC
Irem No.  Part No. DEscRrIPTION VEenpor No. QUANTITY
: 665 665 prc
1 ESL13336 Cap PTO D10042010 1 1
2 ESL13337 Guard PTO D10039730 1 1
3 ESL13338 Plate, Cap Mounting PTO D10042000 1 1
4 ESL12653 Bolt (M12x1.75-25) - 4 4
5 ESL12652 Washer (M12) - 2 2
»

.

® - SERIAL NUMBER BREAK ,

PTO Guarp
[ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




| REeAr Enp & PTO

665 / 665 prc

Id /.‘\\\

//,-‘\l

AXLE SHAFTS
® - SERIAL NUMBER BREAK , |& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




I7em No.

TR N

e lis RN I e)]

10

i1
12
13
14
15

16

17

18
19
20

Part No.

ESL13073
ESL13074
ESL13075
ESL13076
ESL13077

- ESL13078

ESL13079
ESL13080
ESL13081

ESL13082

ESL13083
ESL13084
ESL13085
ESL13086
ESL13087

ESL13088
ESL13089
ESI.13090
ESL13091
ESL13092

ESL13093
ESL13094
ESL12993

® - SERIAL NUMBER BREAK ,

DEscRIPTION

Half Shaft with Gear (Z-14)
O'Ring

Epicyclic Ring Gear (Z-82)
Needle Bearing

Bolt (M10x35)

Washer

Bearing

Epicyclic Gear (Z-33)
Planetary Carrier Assembly
{(Includes ltems #4-8)

Bolt, Rear Wheel

Wheel Shaft Assembly
Lock Ring

Stop Screw

Special Bolt (M16x2)
Washer

Shim (0.1mm)

Shim (0.3mm)

Shim (0.5mm)

Shim (0.05mm)

Nut, Wheel Boit Rear

Seal

Bush
Bearing

AXLE SHAFTS

665 / 665 p1C

| Rear Enp & PTO

Venpor No.

D10064780
D10064790
D10064800
D10081650
D10065690

D10081660
D10081670
D10081680

D10081690

D10081700
D10064820
D10064830
D10064840
010064850

D10064860
D10064870
D10064880
D10064890
D10043020

D10064900
D10064910
D10064750

QuanTITY
665 665 prc

DN BN
DO BN

6 6
12 12
6

2 2
16 16

l - vpicares up 1o anp incLuping THaT seriaL nuveer CEERERD



Rear Enp & TO

665 / 665 prc
Irem No Part No. DEescripTiON Venoor No. QuanTiITY
665 665p7c

1 ESL12986 Bearing D10064720 : 2 2
2 . ESL12987 Seal ' D10064710 2 2
3 - ESL12988 Pin (D15x75) D10064730 4 4
4 - ESL12989 Trumpet Housing Kit D10081600

(Includes ltems #1-3, 6-9) 2 2
5 ESL12990 Bolt (M14x100) D81500950 16 16
6 . ESL1299 Grease Nipple (M8x1) Da2500080 2 2
7 ESL12992 Seal D10064740 2 2
8 - ESL12993 Bearing D10064750 2 2
9 ESL12994 Seal ‘ D10064760 2 2

FinaL Drive Housing
® - SERIAL NUMBER BREAK , [ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



| Rear Enp & PTO

. 665/ 665 prc
Irem No.  Parr No. DEscriPTION Venoor No. QuaNnTITY
665 665 prc
- ESL12502 Wheel Assembly, Rear D10045420 2 2
1 - Disc, Rear Wheel (NSS) - 2 2
2 ESL130092 Nut, Wheel Bolt Rear 010043020 16 16
3 - Rim, Rear Wheel (NSS) - 2 2
4 ESL13433 Bolt, Rear Wheel Rim to Disc - ) 12 12
5 ESL13434 Washer - 12 12
6 ESL 13435 Nut, Disc to Rim - 12 12

P
/ 5,

7 REeAR WHEELS
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




Notes

P



665/ 665 prc

Section 9

BRAKE SYSTEM




Irem No

o -

ParT No.

ESL13097
ESL13098

- ESL13099
~ ESL13100

~ ESL13101

~ ESL13102

ESL13103

- ESL13686
. ESL13339

ESL13340

- ESL13341

ESL13436

- ESL13104
- ESL13105

ESL13106

DEscripTION

Pin (D11)

665 665 prc

Split Pin (D3.2x32)
Tie Bar

Brake Mechanism
(Includes ltems #8-12)

Brake Disc

Brake Drive Plate -
Support Flange

Boilt

Tie Rod

Spring

Ball
Nut
Bolt (M12x11

0)

Brake Flange

Pin (D12x50)

BRAKES
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

VEenbor No.

D10064930
D93400240
D10081710
D10064940

D10064950

D10064960
D10064970

D10103960

D10103970
D10098140
D81500910
D10064980
D10064990

QuANTITY
665 665p1c

2 2

2 2

2 2

2 2

8 8

i0 10
4 4
10 10
2 2
4 4

- BRAKE SysTEM B

TN



g BRAKE SYSTEM

665 | 665 prc
Item No.  Parr No. DEescripTION Venpor No. QuanTiTY
665 665 prc
1 ESL13124 Brake Lever D10065000 2 2
2 ESL12929 Qil Seal D10063500 2 2
3 ESL13125 Hand Brake Shaft D10065020 i 1
4 ESL13126 Pin (D.8x36) D10065030 3 3
5 ESL13127 Hand Brake Lever D10065040 1 1
6 ESL13128 Brake Lever, LH D10065050 1 1
7 ESL13129 Brake Shaft D10065060 2 2
8 ESL13130 Seal Ring D10065070 2 2
9 ESL13131 Pin (10x45) D10065090 2 2
10 ESL13132 Pin (D11) D10065100 2 2
11 ESL13098 Pin {3.2x32) D83400240 2 2
12 ESL13133 Lever D10065110 1 1
13 ESL13134 Special Bolt D10065120 2 2
14 ESL13135 Brake Lever, RH D10065130 11
15 ESL13136 Lever, LH : D10065140 1 1
16 ESL13137 D10065150 2 2

® - SERIAL NUMBER BREAK ,

Thrust Washer '

BRrAKE RELEASE SYSTEM
|& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




‘ Brake SysTtem 77

665 ] 665 prc —

DRIWIRD TRADTIS

- BRAKE PepaLs
® - SERIAL NUMBER BREAK , ¢ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




P
7

665 1 665 prc

20
21
22
23

Part No.

ESL10983
ESL13107
ESL13304
ESL11700
ESL13109

ESL11238
ESL13112
ESL13114
ESL13116
ESL10868

ESL13117

ESL12798
N600212S8
30474358
5865558

ESL12805
ESL13118
ESL13342
ESL13120

9701388
3392588
ESL13123
N630070S8

®) - SERIAL NUMBER BREAK ,

DEescriprion

Lock Ring

Shaft Brake Cross

Key (1/2x7/8)

Washer Brake Cross Shaft
O’Ring

Seal (1.2510x0.139W) (NI)
Lever, Brake Operating
Pedal Assembly Brake, RH
Bush, Brake Pedal

Grease Nipple (1/4-2B UNF)

Latch Rod

Pedal

Bolt (M8x1.25x35)

Bolt , Hex (7/16-14x1.38)
Bolt, Hex (7/16-14x1.50)

Pin Cotter
Pedal Assembly Brake, LH
Spring, Brake Pedal Return

Rod & Clevis Assembly, Brake Linkage

(Includes Items #20-21)

Clevis

Nut (3/8-24)
Pin, Clevis
Washer

Brake PEDALS

Venoor No.

D10012470
D10039740

D10012260
D93600120

D93600080
D10042490
D10039290
D10106420
DY2500050

D10042840

D10039300
D10012250

QuANTITY
665 665 prc
1 1
2 2
2 2
3 3
1 1
3 3

—h
—h

—_ ek DN -
PG N Y

4 4
1 1
2 2
2 2
2 2
2 2
4 4
4 4

¢ - ivpicares up o anp incuoe THat seriAL Numser CERID


http:7/16-14x1.50
http:7/16-14x1.38

® ~ SERIAL NUMBER BREAK ,

BrAKke SysTEm

665/ 665 orc

Hanp BRAKE
&’ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



665 | 665 prc

Item No. ParT No.

1 ESL13138

2 ESL12724

3 N63006758

4 N62001258

5 9701388

6 ESL13140

7 ESL13437

8 7201788

g 73979588
10 ESL13141
11 ESL13123
12 N630070S8
13 ESL13142
14 N63017388
15 NB0553158
16 ESL13143

® - SERIAL NUMBER BREAK ,

DescripTION

Lever Assembly, Hand Brake
Bolt (M6)

Washer (M6)

Nut (M6)

Clevis

Extention Shaft, Parking Brake
Bush

Pin, Cotter

Pin, Clevis

Rod & Clevis Assembly

Pin, Clevis
Washer, Plain

Bracket, Lever Mounting Parking Brake

Washer (M8)
Bolt (M8x1.25x20)

Pin, Spring

Hanb Brake

BRraKe SysTem

Venoor No.

D10042050
D81500490

010042980

D10042820

D10042210

QuaNTITY
665 665 prc

- O -
-t G W -

NN W - -
NN W -

NN = b o
NN~ -t

L= N
b

l¢ - inpicates up 1o anp incLuping THaT seriaL nuveer TP



Notes




— | 665/ 665 prC

Secrion 10




HybrauLiC SYSTEM

665 | 665 prc ' —

HyprauLic Bopy
® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



TN,
J \

Item No.  Part No.

1 ESL13144
2 ESL13145
3 ESL13146
4 ESL13147
5 ESL13148
6

7

8 ESL13149
9 ESL13150
10 ESL13151
11 ESL12747
12 ESL13153
13 ESL12829
14 ESL13154
15 ESL13155
16 ESL11257
17 ESL13157
18  ESL13158
19

20 ESL13159
21 ESL13160
22 ESL13161
23 ESL13643
24 ESL13163
25  ESL13164
26 ESL10021
27 ESL13156

DEescripTiON

Hydraulic Lift Assembly
Plug (1/27)

Washer

Bush

Bush

‘O’Ring (NSS)

‘O’Ring (NSS)

Spring Washer
Bolt (M10x35)

Flange

Adapter Return Assembly
Copper Washer

Spring Washer

Bolt (M8-35)

Stud (M14x61)

Adapter

Bush

Bush

Lift Body Assembly (NSS)
Plug, Vent

Dowel Pin
Bolt (M12x30)
Elbow

Bracket Assembly, Lever Guide

L.ock Nut

‘O'Ring

Seal Kit (Consists of ltems #6-7)

® - SERIAL NUMBER BREAK ,

665/ 665 prc

Hyorautic Booy

3 HyprauLic SysTem B

Venpor No.

D10039490
D10062150
D10062220
D10061580
D10061530

D10061350
D10098050

D10039720
D10061420

D81501080
D10098080

D10021160
D10062160
510061510

D10081720

D10064240
D81500920
D10043150

DS3600070
D10098110

QuUANTITY
665 665 prc
1 1
1 1
1 1
1 1
1 1
2 2
1 1
2 2
2 2
1 1
11
1 1
2 2
2 2
6 6

P Y

¥ - picares up 1o anp incLupive THaT seriaL Numser CEETSERD



5 Hyprauric System ,

665 ] 665 prc

®) - SERIAL NUMBER BREAK ,

Ram CYLINDER
I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 prc

frem No.

O W -

DO~

ParT No.

ESL13166
ESL13167
ESL13168
ESL13169

ESL13170

"ESL13171

ESL13172
ESL13173

ESL13174

- ESL13175

ESL13155
ESL13176

ESL13177
ESL13178
ESL13179
ESL13180
ESL13181

ESL13182

© - SERIAL NUMBER BREAK, i€ - inpicates up To AND iNcLupinG THAT seriaL Numeer CEETUERID

DESCRIPTION

Snap Ring {D55)
Lifting Arm
Spacer

Qil Seal

Lever (NSS)

Lifting Shaft

Pin (D10x65)

Grub Screw (M10x20)
Pin

Connecting Rod (NSS)

O'Ring

Piston (NSS)
Piston Packing
Stud (M14x61)
Cylinder

Nut (M14)

‘O'Ring

Ring

Bolt (M14x35)

Kit Connecting Rod & Lever
(Consists of liems #5,7-11)

Piston & Ring Assembly
(Consists of tems #12-13)

RAm CYLINDER

~ HyprauLic SysTem

Venpor No.

D90000350
D10062510
D10067440
D10061850

D10062060
D93400260
D10062180
D10062050

D10061520

D10062170
D10098080
D10061920

D83500470
D10061540
D10105280
D81500960

D10098120

D10081730

QUANTITY

665 665 prc

RN ) B Qe 'y — b b b b -~ NN MN
b (5} ek ed ek [ S R G Y ~—~ NN

NN O
NN

e
-—h




_____________HvyprauLic SysTEM

665/665prc —

: Insipe Liring CONTROL
m @) - SERIAL NUMBER BREAK, & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 o1c

Irem No.  Parr No.
1 ESL13183
2 -

3 ESL13352
4 ESL13184
5 ESL13153
6 ESL13185
7 ESL13186
8 ESL13187
9 ESL13188
10 ‘ ESL13189
11 ESL13190
12 < ESL13191
13 oo
14 ESL13192
15 -
16 ESL12874
17 ESL13193
18 ESL13199
19 -
20 ESL13687
21 -
22 -
23 ESL13688
24 ESL13194
25 -
26 ESL13195
27 ESL13196
28 ESL13197
29 ESL13198
30 ESL13157
31 -
32 N62001258
33 ESL13200
34 ESL12808
35 ESL 13201

® - SERIAL NUMBER BREAK ,

DEescRIPTION

Equalizer Assembly
{Includes items #2-3)
Equalizer (NSS)
Bearing

Washer

Washer

Support Pin
Washer

Grub, Screw (M8x9)
Sealing Ring

Snap Ring (D186)

Plate

Cam Assembly

(Consists of ltems #13-15)
Shaft (NSS

Pin (D6x35)

Cam (NSS)

Snap Ring

Cam

Plate Assembly

(Inciudes Items #7,16,19-20)
Roller (NSS)

Washer

Pin (NSS)

Roller (NSS)

Washer

Snap Ring

Connecting Rod (NSS)

Connecting Rod Assembly
{Inciudes ltems #21-25)
Link Rod

Grub Screw (M8x12)

Cam

Bush

Shaft (NSS)
Nut (M6)
Plate

Snap Ring
Lever

Insipe Lirring CONTROL

HyprauLic SyYsTem

Venoor No.

D10099080

D10105030
D10099150
D10061420
D10067430

D10099140
D10067350
D10067330
D90000330
D10067340

D10099120

D10063800
D80000340

D10067360
D10089110

D10067310

D10067320
D10099080

D10099130
D10067480

D10087420
D10067470
D10062160

D10067510
D90000180
D10067520

QuaNTITY
665 665 prc

N —t b k-t
O — e = .a

N b ok PO -
N =t i N -

1 1
1 1
1 1
1 1
1 1
3 3
1 1
1 1
1 1
1 1

b 2 U = ek e
b [T S " Gy

N = - =
L0 P Gy

— h b b wd
PSS N QR N -

l_l_é = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



_ HyprauLic SYSTEM B

665 | 665 prc , —

f//-\\

® - SERIAL NUMBER BREAK ,

INTERNAL LirT CoNTROL
li - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




7 HyprauLic SySTeEm “

665/ 665 prc
frem No.  Parr No. DESCRIPTION VEeEnbor No. QuaNTITY
665 665 prc
36 N620013S8 Nut (M8) - 1 1
37 ESL12865 Bolt (M8x25) 1 1
38 ESL13202 Support Pin D10067520 1 1
39 - Pin (NSS) \ ] 1 1
40 . Spring (NSS) - 1 1
41 ESL13203 Shakle D10067550 1 1
42 ESL13204 Pin & Spring Assembly D10105370 1 1

(Includes of ltems #31-32,39-40)

INTERNAL LiFT CoNTROL
® - SErIAL NUMBER BREAK , | - INDICATES uP 10 AND INcLUDING THAT SERIAL Numeer QEETUERD




Hyprauric System

665/ 665 prc

- DrarT SENSOR
®) - SERIAL NUMBER BREAK, & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Item No.

[, - By

QOWou~N®

Part No.

ESL13205
ESL13206
ESL13207
ESL13208
ESL13209

N60555958
ESL13059
ESL13210
ESL13211
ESL13212

3405358
ESL13213
ESL13154
N63017358
ESL13214

ESL13215
ESL13216
ESL13207
ESL13177
ESL13217

ESL13192
ESL13218
ESL13219
ESL13220
ESL13221

ESL13222
ESL13223

® - SERIAL NUMBER BREAK ,

DEescRrIPTION

Spring Cover
O'Ring

Rod

Washer
Spring

Bolt (M12x30)
Pin (D5x25)
Lever

Lock Washer
Rod

Nut (M10)
Plate

Bolt (M8x35)
Spring Washer
Bush

Grease Nipple (M10x1)
O'Ring

Shaft

Nut (M12)

Bracket -3rd Point

Pin {D6x35)
Lock Pin (D10)
Pin - 3rd Point
Pin - 3rd Point
Flange

Bush
Washer

DraFr SeEnsor
i€ ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

665/ 665 prc

HybRrAuULIC SYSTEM

Venoor No.

D10061640
D10061700
D10062190
D10061710
D10062480

D10064610
D10062430
D10081790
D10062070

D10081800
D81501080

D10061840

D92500060
D10061460
D10062190
D83500470
D10061500

D10063800
D10098130
D10062410
D10098080
D10061730

D10062420
D10081740

QuaNTITY
665 665 prc

1 1

1 1

1 1

1 1

1 1

2 2

1 1

1 1

1 1

1 1

1 1

1 1

1 1

1 1
1 1

3 3

2 2

1 1

1 1

1 1

2 2

2 2

1 1

L B
1 1

—




HyorauLic SysTEm

665 1 665 prc

NS TRATITIOHE ToMIRROoY 0N

re
-

- Ourter Lirring ConTROL
1[N S - SERIAL NUMBER BREAK, |i€ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Part No.

ESL13224
ESL13225
ESL13226
ESL13178
ESL12874

ESL13228
ESL13229
ESL13230
ESL13231
ESL13232

-ESL13233

N630173S8
ESL13236
ESL13235

® - SERIAL NUMBER BREAK ,

Descriprion

O'Ring

Bolt (M6x40)
Spring
C'Ring

Snap Ring

Support
Clutch Ring

665/ 665 prc

Position Drive Shaft

Lever

Bolt (M10x30)

Bolt (M8x55)

Spring Washer

Flange

Stress Drive Shaft

Ourer Lirring CONTROL
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

HyprauLIiC SYSTEM

Venoor No.

D100681450
D81501010
D10061600
D10061540
D93000340

D10061630
D10061590
D10062110
D10062120

D81501100

D10061490
D10062390

QuanTiTY
665 665 prc

— - NN
-, NN

_oed - NN

— -k NOIN\D
- NN




@TEERY © - scriaL NuMBER BR

HyprauLic SysTem

6651 665 prc

"

S

OuTER LiFrine CONTROL LEveRs
EAK, i€ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

P



LN

Item No.

ParT No.

ESL13236
ESL13237
ESL13238
ESL13239
ESL13240

ESL13241
ESL12672
N63017458
ESL13242
ESL13243

ESL13244
ESL12880
ESL13245
ESL13246
ESL12073

ESL13247
N60021258
N63017358
ESL13231
ESL13235

® - SERIAL NUMBER BREAK ,

DEescriPTION

Drive Lever
Screw (M3.5x13)
Knob (Yeliow)
Washer

Drive Lever

Knob (Red)
Bolt (M10x25)
Spring Washer
Support

Drive Shaft

Snap Ring
Pin (D.6x25)
Lever

Rod

Bolt (M6x186)

Spacer

Bolt (M8x35)
Spring Washer
Lever

Stress Drive Shaft

Ovurter Lirrine CoNTrOL LEVERS
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 10:14

Hyprauric System

665/ 665 prc

VEenpbor No.

D10061490
D82500380

D10098040

D10062490
D10062130

D10081740
D93400250
D10062140
D10062500
D81500360

D10098060

D10062120
D10062390

QuaANTITY
665 665 prc

NN = o — ot BN - b —t - ) -
NN — - —_ et [\ N s R O L T S

- = A DA
NN N




Hyprauric SysTem

665/ 665 prc

42 wur

*NOTE: ltem No. 29 and ltem No. 30 do not show as such but the description on page‘129 shows what these

ltems consists of.

1A ERP S - SERIAL NUMBER BREAK ,

Mam DistriBuTiON VALVE

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Irem No.

30

31
32
33

34
35
36
37
38

ParT No.

ESL13248
ESL13363
ESL13364
ESL13365
ESL13366

ESL13374
ESL13375

ESL12100

ESL13380

ESL13249

ESL13250

ESL13391

ESL13394
ESL13395

® - SERIAL NUMBER BREAK ,

DEscriPTION

Distributor, Assembly

Ring
O'Ring

Ball (11/32)
Spring

O’Ring (NSS)
O'Ring (NSS)
Seal, Block (NSS)
Piston (NSS)
Push Rod (NSS})

Ring Nut (NSS)
Cover (NSS)
Boot {NSS)
Joint

Pin

Pin (NSS)
Push Rod (NSS)
Pin (NSS)

Cap (NSS)
Bolt (M6x16)

Bolt (M6x25)
Bush (NSS)
Valve (NSS)
‘O’Ring (NSS)
Ring (NSS)

*O'Ring (NSS)
Ring (NSS)
‘O’'Ring {NSS)

Repair Kit, Sensitivity Regulation
{Includes ltems #11,13,16-17)

Repair Kit, Block Seat Assembly
(Includes items#6-8)

Spring (NSS)

Differential Valve (NSS)

‘O’Ring (NSS)

Differential Valve Seal Assernbly (NSS)

Seat (NSS)
Spring (NSS)
Nut (M8)

Grub, Screw (M8x1 6)'

Main DisTriBUTION VALVE
&€ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 10:16

HyprauLic SYSTEM

665 ] 665 prc

Venoor No.

D10068010

D10005850

D10005860

QuUANTITY
665 665 ptc

1 1
1 1
2 2
1 1
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
2 2
2 2
2 2
2 2
i 1
1 1
1 1
2 2
5 5
2 2
1 1
2 2
1 1
1 1
1 1
1 1
11
1 A
1 1
1 1
1 1
1 1
2 2
1 1
2 2
2 2




DRIV TRAITHEMNE

Hybprauric SYSTem

665 / 665 prc

42.

“NOTE: Item No. 29 and ltem No. 30 do not show as such but the description on page 129 shows what these

ltems consists of.

@B © - scriaL NUMBER BREAK ,

Main DistriBuTioN VALVE

M = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

TN



Pt
. \

665/ 665 prc

Item No.

39
40
41
42

43

44
45

ParT No.

ESL13251
ESL13252

ESL13401
ESL13402

DESCRIPTION

Spring Guide (NSS8)

Spring (NSS)

Ball (5/16) (NSS)

Oil Seal Kit

(includes ltems #24-28,33,35-36)
Lever Assembly, Flow Control Valve

Lever Assembly, Flow Control Valve
Roll Pin

® - SERIAL NUMBER BREAK ,

Main DisTriBuTION VALVE

HyprauLic SYsTem

Venpor No.

D10098070

QuanTITY
665 665 prc

4

2
2
1

ke

e

4

2
2
1

—

|& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



Hybrauric SYsTem

665/ 665 prc —

. — Hyprauric Lirr LINKAGES
[BERD O - SERIAL NUMBER BREAK , [ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




-y

665/ 665 prc

Irem No.  Part No.
1 ESL13254
2 ESL12778
3 ESL13255
4 ESL13256
5 ESL13257
3] ESL13258
7 ESL13259
8 ESL13260
9 ESL13731

10 ESL13262
11 ESL13263
12 ESL13264
13 ESL13265
14 ESL132866
15 ESL13267
16 ESL13269
17 ESL14186
18 ESL14187
19 ESL14188
20 30464888
21 3379758
22 3480658
23 4472058
24 7200458
25 903560

® - SERIAL NUMBER BREAK ,

DEescriprion

Support, Lower Link Mounting
Roll Pin

Bracket, Stay Bar, LH
Bracket, Stay Bar, RH

Stay Bar Assembly

Pin

Lift Rod Assembly

Link Assembly, Upper Lift
Nut

Pin, Upper Lift

Lower Link

Linch Pin

Chain & Clip Assembly
Pin, Fuleurm

Spacer

Screw, Self Locking(M18)
Pin, Lift Rod, Upper

Pin, Lift Rod, Lower

Bracket, Top Link

Bolt, Hex Head (5/16-18x3/4)

Nut, Hex (5/16-18)
Washer, Lock (5/16)
Washer, Flat (1/4)
Pin, Cotter (3/32x1/2)
Hook, Center Link

HyprauLic Lirr LINKAGES
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

HyprauLic SysTem

Venpbor No.

D87000130
D10039340

D10048380

D10043010
D10048370

D83000290
D10043230

D10042600
D10043220

D10047760

QuantiTy
665 665 prc
1 1
2 2
1 1
1 |
2 2
2 2
2 2
1 1
2 2
2 2
2 2
6 6
4 4
2 2
2 2
4 4
2 2
2 2
1 1
4 4
4 4
4 4
4 4
1 1
1 1




1o T HyprauLic SYSTEM

665 ] 665 prc

: DousLe AcTtinGg SpooL VALVE
174 S - SERIAL NUMBER BREAK, & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 prc

Irem No.

N O WON -

© w

10
11
12
13
14
15

16

17
18
19
20
21
22
23

24
25

26
27
28
29
30
31
32
33
34
35
36

37
38

Part No.

ESL13644
ESL13645
ESL13646
ESL12687
ESL10008
ESL13648
ESL13649

ESL13643
ESL13650

ESL12747
ESL13164
ESL10021
ESL11257
ESL10022
ESL13651

ESL13652

ESL12897
N63017458
ESL13268
ESL13654
ESL13655
ESI13656
ESL12604
ESL12605
ESL13657

ESL13658

31111388
8643858
ESL13659
ESL13660
ESL13661
ESL13662
NE630068S8
N620013S8
ESL13665
ESL13666
ESL13667

ESL12757
ESL13668

ESL12756

©) - SERIAL NUMBER BREAK ,

DescripTiON

Vaive Assembly, Hydraulic Control
Nut, Hex (M12x1.75)
Lever
Knob
‘O’Ring
Adapter
Tube Assembly,
Spool Valve to Mydraulic Lift
Elbow
Tube Assembly,
{Spool Valve to Housing
Adapter, Return
Lock Nut
‘O’Hing
Adapter
‘O’Ring
Tube Assembly,
(Hydraulic Control Valve, LH Upper
Tube Assembly, ,
(Hydraulic Control Valve, LH Lower
Bolt, Hex (M10x1.5x30)
Washer, Lock (M10)
Bracket
Bracket, Coupling Mounting
Dust Plug, Red
Dust Plug, Blue
Coupling Assembly, Red
Coupling Assembly, Blue
Tube Assembly,
{Hydraulic Contro! Valve, RH Lower
Tube Assembly,
(Hydraulic Control Valve, RH Upper
Banjo Bolt
‘O’Ring
Adapter, Big
Sealing Washer
Adapter, Small
Bolt, Hex (M8x1.25x60)
Washer, Lock (M8)
Nut, Hex {M8)
Sealing Washer
Eibow
Tube Assembly,
{Mydraulic Pump Pressure)
Tube Assembly, Tap Off
Tube Assembly,
(Hydraulic Pump Pressure)
Tube Assembly,
{Hydraulic Pump Pressure)

DousLE AcTinG SpooL VALVE

HybprauLIiC SYSTEM

VEenpor No.

D10044310

-

D10042450
093600190
D10044040
D10044210

D10043150
D10044220

D10039720
D93600070
D10021160
D10027170
D10044080
D10044110

D81500370

D10043440

D10105250
D10026100

D10044120
D10044100
D10044160

'D10044150

D10044030

D10044260
D10044240

D10046970

QuanTiry

665 665 prc

TS T 4 N U S S W Gy
i T O =b b —b bk ek

— = NN = - NN -
e PO NRNN 2 = NN - —

ek -t GOWWN DN S D
b = G WLN RN D A

—h,
—

I - INDICATES uP TO AND INCLUDING THAT SERIAL NUMBER QK4



HyprauLic SYSTEM

665 | 665 prc

HyorauLic Pump
HHFERP © - SERIAL NUMBER BREAK , & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER ,



PN

! ~.
i 5,

665/ 665 prc

Part No.

ESL11276
ESL13284
ESL11255
ESL12448
3480758

30476058
ESL11927
ESL13703
ESL11270

ESL11257

ESL11263
ESL11258
ESL13668
ESL11238
ESL13671

ESL12749

DESCRIPTION

Pump Assembly, Hydraulic
Adapter, Filter

Filter Assembly

Bolt, Hex Head (3/8-16x1.50)
Washer, Lock (3/8)

Bolt, Hex Head (3/8-16x1.50)
Bolt, Hex Head (3/8-16x2.38)
Gasket, Pump to Block
‘O'Ring .
Connector (1/2-3/4-16)

Grommet, Hydraulic ‘Pdmp, Pipe Support
Grommet, Hydraulic Pump, Pipe Support

Tube, Pump Pressure
‘O’Ring (1.125 IDx0.139)
Tube, Pump inlet

Elbow, Hydraulic Tube Inlet

Hyprauric Pump

HyprauLic SYSTEM

Venpoor No.

510026150

D10026160

D10021580
D10013140
D93600020
D10021160

D10012190
D10012210
D10044240
D93600080

D10042570

QuanTITY
665 665 prc
1

N

1
1
1
4

EaAS e AV i V]
Bl A BE S A>3 V)

IR Y S 'y
[ R Gy

v,
.

@ ~ SERIAL NUMBER BREAK , Li{ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Notes

P



665/ 665 prc

Section 11

ELECTRICALS, GAUGES

LIGHT SYSTEM




ELectricAaL, GAUGES & LIGHT SYSTEM

665/ 665 prc Y

9 —— 52

PN

28 293

0 31 32 33

@EIERD © - scriaL NumBER BREAK ,

STARTER MOTOR & RELAY ASSEMBLY

7N

I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



Item No.

36
37
38
39
40

ParT No.

ESL13444
ESL13445

ESL13449

ESL13451

ESL13453

ESL13461
ESI13462

ESL13464

ESI.13465
ESL13466

ESL13468

ESL13470

ESL13473
ESL13474

ESL13475
ESL13477

ESL13478
ESL13479

Descriprion

Main Terminal (Solencid) (NSS)
Terminal Base Assembly (NSS)
Spindle Assembly (NSS)
Plunger Return Spring (NSS)
Sealing Ring (Solenoid)

Solenoid Switch Assembly
Plunger Assembly (NSS)
Shroud (NSS)

Screw {Solenoid Fixing) (NSS)

Connector

Seal (NSS)

Sealing Ring (DE & CE)
Intermediate Bracket Assembly (NSS)

Oil Seal

Engaging Lever Assembly (NSS)

Jump Ring {(Pinion) (NSS)
Spring Pinion (NSS)
Gommet (NSS)

Nut (Pivot) (NSS)

Pivot Pin (NSS) .

Fixing Bracket Assembly (NSS)
Bearing Bush (Fixing Bracket)
Bearing Bush (Inter Bracket)
Operating Plate (Pinion) (NSS)
Drive Assembly

Thrust Collar

Jump Ring

End Cover (NSS)
Seal (End Cover)
C'Washer (NSS)

Earth Terminal
Spring (End Cover) (NSS)
C & E Bracket Assembly (NSS)

Brush Set

Brush Carrier Assembly

Lead Assembly
Grommet (NSS)
Field Coil Assembly
Armature Assembly
Nut (Fixing Stud)

® - SERIAL NUMBER BREAK ,

665 / 665 pTc

St1aRTER MOTOR & RELAY ASSEMBLY
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

ELecTricAL, GAUGES & LIGHT SYSTEM

Venpbor No.

D10011870

D9Y2500050

-

D10012460

D10058800
D10026870
D10107500
D10089660

D10107510

D10012620
D10017310
D10012620
D10017310

D10012180
010012130
D10012610
D10012160
D10021930

D93100050

D10105220

D10092220
D10058810

Quantiry
665 665 prc
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
3 3
1 1
1 1
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
i 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2




ELecrtricaL, GAuGes & LiGHT SYsSTeEm

665/ 665 prc

—— 52

P «

St1ARTER MoOTOR & RELAY ASSEMBLY
®) - SERIAL NUMBER BREAK, ¥ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



ELectricaL, GAuGEs & LIGHT SYSTEM

665/ 665 prc
Item No.  Part No. DescripTiON VEenpbor No. Quantity
665 665 prc
41 - Fixing Stud (NSS) - 1 1
42 ESL13481 Bearing Bush - 11
43 ESL13482 Brush Spring - 4 4
44 - Stop Washer (NSS) - 1 1
45 - Insulation Yoke (NSS) - 1 1
46 - Pole Screw (NSS) - 4 4
47 - Screw (NSS) - 2 2
48 ESL13487 Gasket Starter Motor D10017570 1 1
49 30472288 Bolt, Hex Head (3/8-16x1.25) - 3 3
50 3480758 Washer, Lock (3/8) - 3 3
51 ESL11461 Clip, Wiring (NI D10019390 1 1
52 ESL12587 Starter Motor Assembly D10026880 1 1

STARTER MoTOR & RELAY ASSEMBLY
® - SERIAL NUMBER BREAK, |& = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m




ELectricaL, GauGes & LIGHT SYSTEM

665/ 665 prc ~

,/Am\\
A
*&%5 N %
%ﬂiﬁm@{ N A
Y oy 19 18
{ fassai
. TR PAE N X
» ;:';mmmm | b %&amfﬁf&
7 ' 5 &”&‘s%’é ataren
’ ‘. B : ‘1&*&«,9” ?,.«
22 o4 E
sfi P o 20

ALTERNATOR & GuUARD
(® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




ELecTricAL, GAuGES & LIGHT SYSTEM

665/ 665 p1c
Item No.  Part No. DescrieTion Venpbor No. QuANTITY
' 665 665 prc
1 ESL12537 Alternator & Regulator Assembly D10026590 1 1
2 ESL11332 Shield Alternator - 1 1
3 E602189S8 Bolt, Hex (MBx1.25x30) - 1 1
4 ESL11720 Washer, Flat (M8x19x3) D85500130 2 2
5 ESL11960 Bracket Mounting Alternator - 1 1
6 ESL11719 Washer, Bracket Mounting D10021570 2 2
7 4299788 Bolt, Hex (3/8-16x0.875) - 2 2
8 ESL11955 Bolt (M10-1.5x90) D81500290 1 1
9 N60031358 Bolt (M10-1.5x40) - 1 1
10 N62001458 Nut (M10-1.5) - 2 2
11 ESL11956 Washer (M10) D85500140 2 2
12 ESL12539 Arm, Alternator Belt Adjusting D10010960 11
13 30473958 Bolt, Hex (5/16-18x1.375) - 1 1
14 3479188 Washer, Hex (5/16) - 1 1
15 3379758 Nut, Hex (5/16-18) - 1 1
16 ESL13491 Guard, Alternator & Fan, LH D100170390 1 1
17 ESL13492 Bracket Assembly D10010940 1 1
18 ESL12040 Screw, Pan Head (1/4-14x2.00) D82000060 4 4
19 : ESL12046 Washer, Flat (1/4) D85500100 4 4
20 ESL12042 Nut, Spring U (1/2-14) D83000250 4 4
21 ESL12073 Bolt, Hex Head (MB-1x16) D81500360 1 1
22 N63006758 Washer, Fiat (M86) - 1 1
23 ESL12001 Guard Assembly Aliernator & Fan, RH  D10059210 1 1

ALTerNaTOR & GUARD
®) - SERIAL NUMBER BREAK , & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



http:1/4-14x2.00

ELectricaL, GauGes & LiGHT System

665 / 665 prc

BaArtery & BATTERY SUPPORT
®© - SERIAL NUMBER BREAK, | = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




TN

Irem No.

21

23
24
25

26
27

Part No.

3379658
4471958
ESL12547
38370558
4472258

ESL12545
799716

ESL12548
ESL12546
ESL12285

ESL11352
388769S
4472488
ESL11773
ESL11342

3480858

30465258
ESL11350
ESL13674
ESL11354

ESL11353
ESL11357
ESL11356
ESL11358
ESL11355

2301752
33797S2

665/ 665 prc

DEescriPTION

Nut, Hex Head (1/4)

Washer, Flat (14}

Top Plate, Battery Hold Down
Nut, Hex Lock (5/16-18)
Washer, Flat (5/16)

Clamp, Battery Hold Down
Battery Assembly:

Pad Battery i

Rod, Battery Hold Down
Tray Assembly, Battery

Support, Radiator Shell Upper
Nut, Wing (5/16-18)

Washer, Flat (5/16)

Bolt, Battery Hold Down

Bracket Assembly, Battery Support

Washer, Lock (7/16)

Bolt, Hex Head (7/16-14x0.75)
Pin, Battery Tray

Pin, Cotter (5/32x1.25)

Clip, Battery Cable Pad

Pad, Battery Cable

Terminal, Battery Cable, Positive (NI}
Cover, Terminal Insulation (NI)
Terminal, Battery Cable, Earth (NI)
Boot, Terminal insulation {NI)

Bolt, Terminal (5/16-18x1.25) (NI)
Nut, Hex, Terminal (5/16-18) (NI)

BATTERY & BATTERY SUPPORT

® - SERIAL NUMBER BREAK ,

ELectricaL, GAUGES & LIGHT SySTEM

Vewnoor No.

D10026260

010026280

D10026290
D10026270

D10013330

D10065740
D10017320

D10018210

D10018400

D10018390 -

QuANTITY
665 665 prc

— N - B —h ok b b b - ) L) s — WA - N
- DD - P P —_ b ok ek ok R SR T gy W - Mo

— e ande -

A }b)
AV ]

& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 11:8


http:5/16-18x1.25
http:7/16-14xO.75

® - SERIAL NUMBER BREAK ,

Eiectricar, GauGes & LiGHT SYsTEM

665/ 665 ptc

/—\‘

ELECTRICAL SWITCHES
| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



ELectricaL, GAUGES & LiGHT SYSTEM

® - SERIAL NUMBER BREAK ,

ELECTRICAL SWITCHES

665/ 665 prc
Irem No.  Part No. DESCRIPTION VEenbor No. QuanTITY
665 665 prc

1 ESL13488 Switch Assembly, Lighting D10019310 11
2 ESL11723 Washer - 1 1
3 ESL11819 Nut, Lighting Switch - 1 1
4 ESL11820 Nut, Lighting Switch ' - 1 1
5 ESL11360 Knob, Light Switch - 1 1
6 ESL13499 Switch Assembly; Heat & Starter - 1 1
7 ESL11821 Nut, Starter Switch - -1
8 ESL11362 Key, Ignition Lock - 1 1
9 30468258 Bolt, Hex Head (5/16-18x1.00) - 2 2
10 ESL11365 Horn Assembly, Dual Tone D10017850 1 1
11 3494158 Washer (5/16) - 2 2
12 3379988 Nut (5/16) - 2 2
13 ESL13501 Button Assembly, Horn Blowing - 1 1
14 ESL12454 Nut, Horn Blowing - 1 1
15 ESL11364 Switch Assembly, Emergency Warning” D10017860 1 1
16 ESL12573 Switch Assembly, Worklamp D10026520 1 1
17 ESL11372 Grommet - 1 1
18 ESL11374 Fuse Box Assembly (Includes ltem #19) - 1 1
19 ESL13734 Cover, Fuse Box D10105130 11
20 ESL11887 Screw, Pan Head (M10-24*0.62) D82000030 2 2
21 3480388 Washer, Lock (M10) - 2 2
22 3405388 Nut, Hex (M10-24) - 5 5
23 ESL13503 Brackst, Stop Lamp Switch Mounting - - -
24 ESL13504 Switch Assembly, Stop Lamp D10016930 1 1
25 N606321S8 Bolt Carriage (M8x1.25x20) - 2 2
26 4472288 Washer, Flat (5/16) - 2 2
27 N63017358 Washer, Lock (M8) - 2 2
28 N620013S8 Nut (M8) - 2 2
29 ESL12017 Nut (3/8-16) D830000620 1 1
30 ESL12074 Washer, Flat D85000080 1 1
31 - 3480758 Washer, Lock - 1 1
32 ESL11381 Socket Assembly . D10026380 1 1
33 5404958 Screw (10-24x11.12) - 3 3
34 3490358 Washer, Lock Internal Tooth (10) - 3 3

35 ESL13676 Flasher - Indicator Assembly - 1 1
36 ESL13735 Fuse (10A) : - 2 2
37 ESL13736 Fuse (15A) - 4 4

Lf{ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 11:10


http:10-24x11.12
http:M10-24*0.62

ELecrricAL, Gauges & LiGHT SYsTEM

665/ 665 prc

- InsTRUMENT CLUSTER & TECHODRIVE
' 11:11 NG - SERIAL NUMBER BREAK , I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

SN

AT



ParT No.

ESL11889
ESL13505
ESL13506
ESL11823
ESL11400

ESL13511
ESL13510
ESL13509
ESL12559
ESL11890

ESL13514

‘ESL13515

N60553158
ESL11408
ESL11407
ESL11409
ESL13518
ESL13715

ESL13716

®) - SERIAL NUMBER BREAK ,

665 ] 665 prC

DEescripTioN

Screw, Bezel Retaining
Gasket, instrument Cluster
Cluster Assembly, Instrument
Nut, Bezel Retaining

Switch Assembly, Oil Pressure

Float Assembly, Fuel Tank Sender

Gasket, Fuel Tank Sender

Clip

Washer, Fuel Tank Float

Screw, Hex Head (10-32*0.625)

Seal, Tachodrive Adapter
Bearing Bush, Shaft Adapter
Bolt, Hex Head (M8x1.25-20)
Body, Tachodrive Shaft (NSS)
‘O’Ring

Ring, Tachodrive Shaft

Base, Tachodrive Adapter (NSS)
Shaft & Cable Assembly
Adapter Assembly, Tachodrive
Cabie Assembly, Tachometer
{Up to Serial Number 304173)
Cable Assembly, Tachometer
(From Serial Number 304174)

INsTRUMENT CLUSTER & TECHODRIVE
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m

ELectricaL, Gauces & LiGHT SysTem

Venoor No.

D10026480
D10043880

D10026550
D10042440

D10021990
D10101730

D93600210

D10069960
D10069730

D10081520

QuanTiTy
665 665 prc

4 4
1 1
1 1
4 4
1 1

1 U1 ek =k b
(6118 ¢; B ey

P e A B )
PR e SR W A N

-t oh wnd wd ad
PO R N .




ELectricAL, Gauces & LIGHT SYSTEM

6651 665 prc

TRADITIONS T

10

=

i (WORK LAMP)

=1l (W/H ROPS, RH)

. (MAIN W/H) |
=7} wss (W/H TRAILER

ir= SOCKET)

(W/H INSTRUMENT/
SWITCHPANEL) -

FUSE BOX

- WirinG HARNESS SYSTEM
(KB ERD © - SERIAL NUMBER BREAK, € - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



665/ 665 prc

Irem No.

SN

Part No.

ESL12569

ESL13711

ESL12568

ESL13705

ESL13521

ESL13708

ESL12564

ESL13710

- ESL12585

ESL13707

ESL13709

ESL11449
ESL11450
ESL13704

ESL12567
906323

®) - SERIAL NUMBER BREAK ,

DEescripTION

Wiring Harness, instrument Panel
(Up to Serial Number 304173)
Wiring Harness, Instrument Panel
(From Serial Number 304174)

Wiring Harness, Main
(Up to Serial Number 304173)
Wiring Harness, Main
{(From Serial Number 304174)

Wiring Harness, Tail
(Up To Serial Number 304173 - FT70)
(Up To Serial Number 303811 - FT80)

Wiring Harness, Tail

(From Serial Number 304174 - FT70)
(From Serial Number 303812 - FT80)
Wiring Harness, Work Lamp

{Up To Serial Number 304173 - FT70)
(Up To Serial Number 303811 - FT80)

Wiring Harness, Work Lamp

{From Serial Number 304174 - FT70)
{From Serial Number 303812 - FT80)
Wiring Harness, ROPS Lamp

{Up To Serial Number 304173 - FT70)
{Up To Serial Number 303811 - FT80)

Wiring Harness, ROPS Lamp, RH
(From Serial Number 304174 - FT70)
(From Serial Number 303812 - FT80)
Wiring Harness, ROPS Lamp, LH
(From Serial Number 304174 - FT70)
(From Serial Number 303812 - FT80)

Clip, Harness to Hydraulic Pipe (NI)
Clip, Harness to Hydraulic Pipe (NI)
Wiring Harness, Trailer Socket

(From Serial Number 304174 - FT70)
(From Serial Number 303812 - FT80)

Wiring Harness, Earth
Brake Light Diode Assembly

ELectricaL, GAUGES & LiGHT SYSTEM

Venpor No.

D10027780

D10026510

D10027790

D10026610

D10043810

D10044080

D10026640

D10026620

D10026630

D10026370

D100226640

Wiring HARNESS SYSTEM

M ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

QuanTITY
665 665 prc

1 -

‘] -

1 -

1 -

1 1

1 1

1 1

1 1

2 2

1 1

1 1

4 4

4 4

1 1

1 1

2



6651 665 prc

Irem No

[S 00 - VR AN B

OO ~N®

Part No.

ESL12571
ESL13523
ESL12572
ESL13524
ESL11471

ESL11775
4472658

ESL11791
ESL13525
ESL13737

ESL13738

DEescripTioN

Head Lamp Assembly
Bulb, Headlamp (12 volis)
Worklamp Assembly

Bulb, Worklamp

Plate, Workiamp Mounting

Bolt {3/8-24UNF)

Washer, Flat (3/8)

Nut, Nyloc (3/8-24-UNF)
Grommet (For Fender Hole) (NI)
Screw, Head Lamp Adjusting

Spring

A— HEeap Lamr & Work Lamp
m ® - SERIAL NUMBER BREAK , | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

EiectricAL, GauGes & LiGHT SYSTEM

VEenoor No.

D10028030
D10105050

D10105060
D10017520

D10018380

D10018640

QuaNTITY
665 665pTc

1
2
1
1
1

-tk d N ek

D =N NN
D= NNN




" 665/ 665 prc

Section 12

SHEET METAL

ACCESSORIES




SHEET METAL & ACCESSORIES

665/ 665 orc A~

23

: RADIATOR SHELL
© - SERIAL NUMBER BREAK , £ ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




SHEeT METAL & ACCESSORIES

665 1 665 prc
Item No.  Part No. DescripTion Venpor No. QuanTiTY
665 665 prc
1 ESL11498 Panel Assembly, Hood Top - 1 1
2 ESL 13537 Latch Assembly, Hood D10016980 1 1
3 ESL11500 Plate Hood Latch D10018630 1 1
4 ESL13718 Rivet, Hood Latch - 4 4
5 ESL11499 Bumper - 6 6
6 ESL11502 Plate, Hood Top Front - 1 1
7 ESL11937 Bolt, Hex Head (M6x1.00-12) - 6 6
8 N63031758 Washer, External Tooth - 6 6
9 N63006758 Washer, Flat (M6) - 8 8
10 ESL11504 Prop, Hood Top Front Panel - 101
11 ESL13719 Hinge Assembly, Hood Top Front Panel D10018090 1 1
12 ESL11505 Bumper, Hood Top D10026930 1 1
13 ESL11490 Shell Assembly, Radiator - 1 1
14 ESL13538 Pad, Hood Mounting A - 14 14
15 N620012S8 Nut (M6x1.0) - 2 2
16 30465088 Bolt, Hex Head (3/8-16x0.75) - 4 4
17 4472888 Washer, Flat (3/8) - 4 4
18 3494288 Washer, Fiat Tooth (3/8) - 4 4
19 ESL11493 Seal Radiator D10017770 1 1
20 ESL11494 Seal Radiator D10026230 1 1
21 ESL11513 Baffle Assembly, Front Axle Support D10018150 1 1
22 ESL12609 Grill Assembly, Front D10026900 1 1
23 ESL12610 Rubber Beading, Head Lamp D10026670 1 1

‘ RADIATOR SHELL
(S - SERIAL NUMBER BREAK , |¥ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 12:2



http:3/8-16xO.75

SHEeT MEeTaL & ACCESSORIES

665 / 665 prc

12

12

, Sipe PANEL
QEEERP © - seriAL NUMBER BREAK, i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




/,..\\
-
: Y

665 / 665 prc

Item No.  Parrt No.
1 ESL11524
2 ESL11529
3 ESL11896
4 ESL11521
5 ESL11528
6 ESL11827
7 55670S8
8 ESL11534
9 5052858
10 4471988
11 ESL11828
12 ESL13724
13 ESL11532
14 ESL11526
15 ESL11729
16 ESL12679
17 ESL11525

@ = SERIAL NUMBER BREAK ,

DEscRrIPTION

Panel Assembly, Hood RH
Handie Assembly, Hood RH
Screw, Pan Head (M4x10)
Clip, Hood Support Rod
Lock Assembly, Hood RH

Nut, Nyloc (M4)

Nut, Hex Lock (1/4-28)

Support Rod Panel

Screw, Pan Head (1/4-28x0.625)
Washer, Fiat (1/4)

Nut, Hood Panel, LH
Screw

Panel Assembly, Hood LH
Hinge Rod

Washer, Hinge

Pin, Cotter
Rod Assembly, Hinge

Sipe PANEL

SHeer MEetaL & ACCESSORIES

VEnpbor No.

D10018420
D10018250
D10016990

D10018560
D10017000

D10018440

D10017580
D10039900
D10018480

D10018260

D10013450

QuanTITY

665 665 prc

1 1

2 2

8 8
14 14

2 2

8 8

2 2

1 1

4 4

6 6

4 4

2 2

1 1

1 1

2 2

2 2

1 1

I - ivpicates up To anp incLubing THAT seriaL numser RSP

ot



SHeer MEtaL & AcCCESSORIES

665/ 665 prc

, Rear Hoob
® - SERIAL NUMBER BREAK, [ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




SHeer METaL & ACCESSORIES

665/ 665 prc
Irem No.  Part No. DEescripTION Venoor No. QuanTiTY
665 665 prc
1 ESL13548 Panel Assembly, Hood Rear D10045870 1 1
2 4472288 Washer, Flat (5/16) - 6 6
3 30466558 Bolt, Hex Head (5/16-24x0.88) - 2 2
4 ESL13724 Screw ~ D10042640 1 1
5 4471958 Washer, Flat (1/4) - 3 3
8 ESLi1522 Bracket & Support Assembly - 1 1
7 30463258 Bolt, Hex Head (1/4-20x0.62) - 4 4
8 3379758 Nut, Hex (5/16-18) - 2 2
9 ESL11828 Nut, Hood LH Panel - 2 2
10 ESL 12582 Support Assembly Hood Rear - 1 1
11 ESL13541 Bracket, Front RH D10042230 1 1
12 ESL11824 Nut, U-Type - 6 6
13 ESL13542 Bracket, Front LH , D10042240 1 1
14 ESL11891 Screw - 6 8
15 ESL13727 Cover Steering D10042640 1 1
16 ESL14195 Rain Shield, Fuse Box - 1 1
Rear Hoop

® - SERIAL NUMBER BREAK, | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER L 12:6 ]


http:1/4-20xO.62
http:5/16-24xO.88

SHeer MEetar & AccessORIES

665/ 665 prc

S R
RAZITNT

HE ToMO

16

REear Hoop
m ®) - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

e



S

{,/""\.k

Item No.  Parr No.
1 38207S8
2 4471988
3 ESL13536
4 30463258
5 4472258
6 3379758
7 ESL11523
8 ESL13725
9 ESL13540
10 ESL11824
11 ESL13545
12 ESL13502
13 34806S8
14 30463558
15 ESL13543
16 ESL11891

@ =~ SERIAL NUMBER BREAK ,

665/ 665 ptc

DEescripTiON

Screw, Pan Head (1/4-28x0.5)
Washer, Flat (1/4)

Panel Assembly, Hood Rear
Bolt, Hex Head (1/4-20x0.62)
Washer, Flat (5/16)

Nut, Hex (5/16-18)

Support Assembly, Hood Rear
Screw, Pan Head (1/4-28x0.75)
Cover, Steering

Nut, U-Type

Bracket, Rear

Bracket Fuse Box Mounting
Washer, Lock (5/16)

Boit, Hex Head (5/16-24x0.625)
Bracket, Front LH

Screw 3

REeAr Hoop

SHEeT METAL & ACCESSORIES

Venpor No.

D10048870

D10043580
D10046820

D10042190

D10046650

QuanTITY
665 665 prc

[ Py N N N N~
W — = =N BB ADNW

—“ NN -
AN - -

¢ - wpicares up To anp ivcLuping THat seriaL Numeer EEER DD



SHEET METAL & ACCESSORIES

6651665 prc

- Running BOARD
@ ® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

TN

7 -,
/ s



et

/""\‘

665/ 665 prc

Item No.

G wWwnNn =

[<o T + BRI #> NN

11
12
13

14
15
16
17

18
19

20
21
22
23
24
25
26

27
28

29

30

PArT No.

ESL13573
ESL13571
ESL13574
ESL12590
ESL13556

ESL13557
ESL13570
N62004258
N63017488
N63001358

N63006858
ESL13568
ESL13559
ESL13593

ESL12829
N600213S8
ESL13554
ESL13555
ESL13563

ESL13572
ESL13564
ESL13565
ESL13560
ESL13561

ESL13562
N60553158
ESL13550
ESL13551
ESL13566

ESL13567
ESL11887
ESL11724
ESL12552
ESL13552

ESL13553
30472258
N60556158
N605559S8
34807536

® - SERIAL NUMBER BREAK ,

DEescripTION

Bracket

Step, Platform

Pin, Clevis

Clip, Pin

Bracket, Platform Mounting Front, LH

Bracket, Platform Mounting Front, LH
Step, Platiorm

Nut (M10)

Washer, Lock (M10)

Nut (M8)

Washer, Lock (M8)

Pad Isolator

Bracket, Platform Mounting Rear
Bracket Cable

Washer, Flat (M8)

Bolt, Hex Head (M8x1.25x40)
Platform Assembly, LH
Platform Assembly, LH

C.S. Screw (M8x1.25x40)

C.8. Screw (M10x1.5x25)
Strip, Platform LH

Strip, Platform LH

C.S. Screw (M8x1.25x20)
Plate, Center Platform

Plate, Centre Platform

Boit, Hex Head (M8x1.25x20)
Platform Assembly, RH
Platform Assembly, RH

Strip, Platiorm RH

Strip, Platform RH

Screw

Washer

Nut

Bracket, Platform Mounting Front RH

Bracket, Platform Mounting Front RH
Bolt, Hex (3/8-16x1.25)

Bolt, Hex {(M12x1.75x40)

Bolt, hex (M12x1.75x30)

Washer, Lock (3/8)

RUNNING BoarDp

SHEeT MEeTAL & ACCESSORIES

VEenoor No.

D10046710
D10046720
D10046690

D10039880

D10042270
D10039850

D10046070

D10046390
010039840

10046080

D10043210

D10046400

QuanTITY
665 665 prc
1 1
1 1
2 2
2 2
1 1
2 2
2 2
8 8
8 8
2 2
1 1
5 5
4 4
1 1
4 4
2 2
1 1
4 4
1 1
1 1
1 1
1 1
6 6
8 6
6 6
1 1
2 2
2 2

& - INDICATES uP TO AND INCLUDING THAT SERIAL NuMBER QRESIY


http:3/8-16x1.25

SHEeET METAL & ACCESSORIES

665/ 665_ DTC

RunnING BoARD
m ®) - SERIAL NUMBER BREAK , | ~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




Item No.

30
31
32
33
34

35
36
37
38
39

40
41
42
43

44
45
46

PART No.

ESL12018
ESL12653
ESL13577
ESL13589
ESL 13588

ESL13576
3379658
4471988
ESL12014
ESL13580

ESL13575
ESL13579
ESL13590
ESL13591
ESL13592

N63006758
ESL13585
ESL13596

665 / 665 prc

DEescriPTION

Washer, Lock

Bolt (12x1.75x25)

Beading Console, Side
Beading, Parking Brake
Beading, PTO Clutch Lever

Cover, Rear Console

Nut

Washer

Bolt (1/4-28)

Beading, Spool Control Lever

Console Rear

Beading, Hydraulic Control Lever
Beading, Flow Control Valve
Foot Mat, Platform

Foot Mat, Platform

Washer, Flat (M6)

Ring Transmission Cover Boot
Boot Transmission Cover

RunniNnG Boarp

SHeer MetaL & ACcESSORIES

Venoor No.

D86000060

D10042380

D10042850

D81000390

D10042390

D10045980

D10042400
D10042860

QuanTITY
665 665 prc

—_ AN,
O SR K]

- NN =
= NN -

O B VY
— 1 ek N

_ P
-LA#

@ = SERIAL NUMBER BREAK 4 |« - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 12:12



SHeEeT MEeTaL & ACCESSORIES

665/ 665 prc

@EZZED © - schiaL NUMBER BREAK ,

FENDERS
I - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

el



TN

SHeer MEetaL & ACCESSORIES :

Item No.  Part No.

1 ESL13596
2 ESL12668
3 ESL13597
4 4472658
5 N620013S8
6 ESL13599
7 ESL12014
8 ‘ 4471988
9 3379658
10 30468258
11 ESL11975
12 ESL13602
13 ESL11555
14 ESL13598
15 30464758
16 3379658
17 3480558
18 905976
19 906010
20 906011
21 ESL13270
22 ESL13600
23 3494158
24 5885138
25 4473458
26 3384558

665/ 665 pTc
DescripTioN VEnpbor No. QUANTITY
665 665 prc

Body Assembly, Fender Rear, RH D10077750 1 1

Bolt (M8-1.25x12) - 4 4
Extension, Fender Rear, RH D10047120 1 1
Washer, Flat - 4 4

Nut (M8) - 4 4
Extension, Fender Rear, LH D10047130

Bolt, Hex Head (1/4-28x0.62) -
Washer, Flat (1/4) -
Nut, Flat (1/4-28) .
Bolt, Hex Head (5/16-18x1.00) -

OO -
DO 0=

Washer, Lock (5/16) - 4 4
Plate - 2 2
Hold Down - 2 2
Body Assembly, Fender Rear, LH - 1 1
Bolt (1/4-28x3/4) - 8 8
Nut, Hex (1/4-28) - 8 8
Washer, Lock (1/4) - 8 8
Rear Reflector Bracket - 4 4
Amber Reflector Decal - 4 4
Plug, Hole (3/4) (NI) For Fender Holes - 4 4
Toolbox Mounting Bracket - 1 1
Box Assembly, Tool - 1 1
Washer, External Tooth (5/16) - 3 8
Bolt, Carriage (1/2-13x1.5) - 8 8
Washer, Flat (1/2) - 8 8
Nut, Hex (1/2-13) - 8 8

FENDERS

® - SERIAL NUMBER BREAK ,

& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 12:14


http:5/16-18x1.00
http:1/4-28xO.62

SHeer MetaL & ACCESSORIES

6651 665 pTc

YV ER S) - SERIAL NUMBER BREAK ,

DeLuxe SEaT ASSEMBLY

¥ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER



—

Item No.  Part No.
1 904201
2 ESL11584
3 -
4 -
5 -
6 30472488
7 ESL12074
8 4472258
9 3467058
10 ESL13603
- ESL13604
11 N60180558
12 N630187S8
13 ESL12841
14 NB&3006858
15 N62001358
16 905996
17 905947
18 N60041758
18 N620603S8
20 3480958
21 905998
22 788443

® - SERIAL NUMBER BREAK ,

665 / 665 prc

DescripTiON

Seat Assembly, Driver
Belt, Driver Seat
Bracket

Washer

Bolt

Bolt, Hex Head (7/16-14x1.25)
Washer, Flat (7/16)

Washer, Lock (7/16)

Nut, Hex (7/16-14)

Support Seat Mounting

Support Seat Mounting
Bolt (M14x2x25)
Washer, Lock (M14)
Bolt, Hex (M8x1.25x25)
Washer (M8)

Nut (M8)

Rubber Mount

Washer, Rubber Mount, Thrust
Bolt

Nut

Washer, Lock

Mount Washer, Small
Spagcer (1.50-0.750-0.500)

DEeLuxe SEaT ASSEMBLY

SHEET METAL & ACCESSORIES

Venoor No.

D10081530

D85000080

QuantiTy
665 665 prc

1 1
1 1
1 1
1 1
1 1
2 2
2 2
2 2
2 2
1 1
4 4

|« =~ INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER m



SHeEer MEeTaL & ACCESSORIES

665 | 665 prc
Item No . ParT No. DEescripTiON Venpor No. QuanTiITY
665 665prC
1 905718 Roll Bar A - 11
2 . 30494088 Bolt, Hex Head (1/2-13x3 1/2) GR5 - 2 2
3 902480 Pin, Clevis Assembly - 2 2
4 3497988 Nut, Prev. Torque (1/2-13) GR5 - 2 2
5 3481158 Washer, Lock (5/8) - 8 8
6 3384988 Nut, Hex (1/4-20) GR5 - 8 8
7 30134258 Bolt, Hex Head (1/2-13x8) GR5 - 4 4
8 - 30133338 Boit, Hex Head (1/2-13x8 1/2) GR5 - 4 4
9 905732 Link, LH W/A : - 1 1
10 905733 Link, RH W/A ﬁ - 1 1
11 905782 Lolipop Signal Light, RH ) 11
12 905781 Lolipop Signal Light, LH - 1 1
13 N8600218S8 Bolt (8mmx1.25x65mmy) - 4 4
14 - N83017358 Washer, Lock (8MM) - 4 4

, ROPS
@EEIBD © - scriaL NUMBER BREAK, & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




665/ 665 pTC

DEcALS

Secrion 13




FarvmTRAC DECALS

6651665 prc

m ® - SERIAL NUMBER BREAK ,

 DecaLs
& - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

T



FarmTRAC DECALS

665/ 665 pTc
Item No.  Part No. DescripTiON VEenoor No. QuanTITY
665 665 prc
1 ESL15610 Decal, M1 Front 665 - - -
- ESL15607 Decal, M1 Front 665 DTC - 1 -
2 ESL11611 Decal, Model Identification Center, RH D10019430 1 1
- ESL14543 Decal, Mode! ldentification Center, RH D10035270 - -
3 ESL11610 Decal, Model Identification Center, LH D10019440 1 1
- ESL14544 Decal, Model Identification, Center, LH D10035280 - -
4 ESL11613 Decal, Model Identification, Rear, LH D10018120 1 1
5 ESL11614 Decal, Model ldentification, Rear, RH D10019130 1 1
6 ESL11616 Decal, Transmission Shift Pattern D10019680 1 1
- ESL14545 Decal, Transmission Shift Pattern D10038520 - -
7 ESL11622 Decal, Filter Cleanliness D10017640 2 2
8 ESL11618 Decal, Hydraulic Pump & Lift D10018600 1 1
9 ESL13697 Decal, Caution D10026810 1 1
10 ESL11628 Decal, PTO Controt D10019220 1 1
11 ESL14546 Decal, PTO Guard (NI) ' D10000000 1 1
12 ESL13618 Decal, Warning Sign D10018580 1 1
13 ESL11621 Decal, Tractor Maintenance Service D10019110 1 1
DEecaLs

@ = SERIAL NUMBER BREAK , IZ = [NDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 13:2



Farurrac DecaLs

665 | 665 prc

i g, 1% o8 TR ﬁwmm n
AT F PRPES DX Cowalh 15 SH) , %‘"

&

f“’ - gi” 'Wm&wgﬂﬂlﬁmé i

@EERD © - seriAL NUMBER BREAK,

DecaLs
€ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

T

' T



-~ .
; .

Item No.  Part No.
14 ESL11637
15 ESL13696
16 ESL13695
17 ESL13694
18 ESL 13693
19 ESL13619
20 ESL11617
21 ESL11623
22 ESL11640
23 ESL11639
24 ESL11632
25 ESL11633
26 ESL14547

- ESL14548
- ESL14549

@ = SERIAL NUMBER BREAK ,

665/ 665 prc

DEscRrIPTION

Decal, Warning Instructions
Decal, Seat Belt

Decal, Tractor Warning
Decal, Torque '
Decal, Starting Warning

Heat Reflactive Tape

Decal, Operator Instruction (NI)
Decal, Fuse Box

Decal, Thermostat (NI)

Decal, Battery Warning

Decal, Warranty Disclaimer
Plate, Vehicle Identification
Decal, EPA Engine (NI)
Decal, EPA Engine (NI)
Decal, EPA Engine (NI)

DecaLs

FArRMTRAC DECALS

Venpor No.

D10019210
D10026800
D10026790
D10026780
D10026770

D10019190
D10017890
D10039920
D10026850
D10018620

D10026840
D10026860
D10035530

D10077700

QuUANTITY
665 665 prc

ks b b — =
[ . I = Y

b b owd ok —
PR N S -y

| - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 13:4



g
2 s
33 2
g -l
28 S
S© N
(< %
g - :
s 3
- > f b P [
) m z w !u.wignaaugﬁﬂ .
i 8165, g 1 A HI B e
2 sk | 5 mm £ 2 mm s il 2 B - Sewe 3
3 aletphi 13 106 1| |2 H o hm LIS | [l B oy o v o i S
m %mmmmm_ <4 mwmwm ) : WMM wm.m 125 R R R— m
z — i 1 & ; 2
= m | - £ m g m -
Q Dm%*mm (o 2s555)| [t p—_——_—_ w bhat | 2 =l — — o
3 gl i g 213 o5 TR 2 =
£ i . T qm g 2lq SR S e ) o
= e ) 8
h ,‘.. TR — 3
w R p e | — @
O e srvees, H3IAFT HOINTIO Old I m m 3 _m
8 S 2 = jré o TR s s e w3
Q Ill el i Yoair Gavavas 0 o (s o Jal 33
M SNINHVA W ] o o onsesu 2 “awmmx o B8 on vt 5 o=
M SHOLOVAL TV ANYLIOL NI w mMmmMmmm : Q.
-anov == TR LILS WO WD AT DL e —— mm%——-m M
© X0 0 1 e e 1 NN i L o asug 09 » 039
© | N P GSUT
2 - §§§»§§i MM M wm& mmm mw mmﬁ - Ao aos.m Q.W.W‘ g@cﬁu QI ONDT -
£ 2 etz | 081 | il Rl B ) | = ..
@ , il -
g O i R IEER e sikd I[E m e g i
Q ™ 0 s T e s TR« & m.mm z mu Mmmm m 3 m 1 .m o
g 8 qngecdTIERE | I1S5] s || IS INRETHE [ 715 Ee x
m mv BELIW JUNY AL NS G DLid TNENCEN no eﬁm, .. M = . WM MM W Q _&
iz o g-.tlmm o F mww mmmmwmr 5 b »* %M -
e bk e \“ d 26 did be} © b o :
N T —— X ] _ % rlx”;!lnlzla:tqlltlll’ltﬁ
) ONINNYM @ .~ ) === L x@u ] =1 i %) ) £ 3
3
) W
2 1]
2 g .
u
E @
et Q
Q. (o2}
2 e
= o
E - -~
£




665/ 665 prc

Section 14




13

@ZEED © - scriaL NUMBER BREAK ,

OPTIONS

665 |/ 665 prc

SN

Swining DrawsAR
&€ - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER




OrPTIONS

665/ 665 prc
Item No.  PArT No. DEescrIPTION Venobor No. QuANTITY
665 665 prc
1 ESL12589 Hanger Assembly, Drawbar D10027210 1 1
2 ESL11712 Washer, Drawbar Hanger D10027310 2 2
3 30476858 Bolt, Hex (5/8-11x1.50) - 6 6
4 ESL11169 Spring, Drawbar Pin D10027270 2 2
5 ESL11877 Pin Drawbar D10027250 1 1
6 ESL11172 Plate, Drawbar Hanger D10027220 1 1
7 ESL11176 Strap D10027300 1 1
8 ESL11175 Strap D10027290 1 1
9 ESL11177 Pin, Drawbar Adjusting D10027240 2 2
10 ESL12590 Pin, Clip D10026210 2 2
11 ESL12588 Drawbar Swinging D10027230 1 1
12 ESL12599 Bolt (5/8-11x3.50) D81000750 2 2
13 ESL13713 Strap Drawbar Clevis D10027280 1 1
14 ESL13714 Pin Drawbar Clevis D10027260 1 1
15 3481158 Washer, Lock (5/8) - 2 2
16 3384988 Nut, Hex (5/8-11) - 2 2
SwiNING DRAWBAR
® - SERIAL NUMBER BREAK , | - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER 14:2




@EZZEID S - seriAL NUMBER BREAK ,

| OrpTIONS

665/ 665 prc

Front Enpo WEIGHTS
i - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

T
/ S



665/ 665 prc

Item No.  Part No.

1 ESL13626
2 ESL13627
3 ESL13628
4 30494658
5 ESL13629

6 ESL13630
7 ESL13631
8 ESL13632
9 ESL13633
0 ESL13634

11 ESL13635
12 E63003888
13 82835166

DEescriPTION

Weight, Front End

Carrier, Front End Weight

Spacer

Bolt, Hex Head (3/4-10x3.50)

Pin Assembly, Front End Weight Retainer

Pin, Front Weight Retainer

Pin

Spring, Front End:Weight Retainer
Bracket, Front End Retainer
Chain & Clevis Only

Plate, Front End Weight Clamp
Washer, Flat (M16)
Bolt, Front End Weight

OPTIONS

Venoor No.

D10039410
D10039420

D10039400

D10042800

QuANTITY
665 665 prc
6 8
1 1
4 4
4 4
1 1
1 1
1 1
1 1
1 1
1 1
1 1
4 4
4 4

Front EnD WEIGHTS

® - SERIAL NUMBER BREAK ,

LZ_'_ = INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER

14:4


http:3/4-10x3.50

OPTIONS

665/ 665 prc
Irem No Part No. DescripTiON Venoor No. QuanTITY
665 665 prc
1 ESL10924 Weight, Rear Whee! Center (NSS) - 2 9
2 38030458 Bolt, Square Head (5/8-11x3.00) - 12 12
3 3481188 Washer, Lock (5/8) - 18 18
4 3384958 Nut, Hex (5/8-11) - 18 18
5 - Washer, Weight Bolt Retainer (NSS) - 12 12
6 ESL10926 Weight, Rear Wheel Auxillary (NSS) - 4 4
7 30493388 - Bolt, Hex Head (5/8-11x3.25) - 6 6
8 6 6

ESL10925 Spacer, Rear Wheel Weight (NSS) -

Rear WHEEL WEIGHTS
m ®) - SERIAL NUMBER BREAK , & - INDICATES UP TO AND INCLUDING THAT SERIAL NUMBER


http:S/8-11x3.00
http:TC;~~')P.RQ

	665 cover
	SectionA
	SectionB.pdf

